c35¢

220, 222, 442 and 444
Compact Tractors
S/N 9646801 and After

Parts Catalog C1181

k :

-




REVISION RECORD LOG MODELS 220, 222, 442 AND 444
REVISION DATE OOHPACT TRACT ORS
g NO. INSERTED 220 - S/N 9646801 to 9656747
N . 220 - S/N 9646801 to 9658189

224 - S/N 9646801 to 9667000
444 - S/N 9648801 to 9661261

Parts Catalog No. C1181

Port Publ 2000
Published November 1978

ol slwlro] -

78/6-6-78

Note: This parts catalog replaces the
previous issue - B1181 - which is
obsolete and should be discarded.

J | Case
A Tenneco Company

“ Service Parts Supply

700 State Street -
Printed in U.SA. Racine, Wisconsin 53404






CASE 220, 222, 442 AND 444 COMPACT TRACTORS

)
TRACTOR MODEL @fmom ENGINE MODEL DESIGNATIONS
220 TRA&S@& K-241-A C15964 Engine
—

K-301-A C15965 Engine

222 - 442 TRACTOR (SERVICE WITH C18983, C19021 and C20182)

K-321-A C16695 Engine

444 TRACTOR (SERVICE WITH C24297)

When using this catalog, notice the reference to serial

SERIAL NUMBERS number ponents noted here and listed in

the ""desc on' copy. By referringto correctserial num-
bers, proper parts identification will be assured,




GENERAL INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies, A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-

Orders

Orders should plainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

scribed.
When changes to the machine make itnec-

essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue" number and date will be

IHustrations

All parts are illustrated in "Exploded
Views'" which show the individual parts in
their normal relationship toeachother, Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number" column and are fol-

lowed by the part number, description and
quantity required.

advanced.

oon as received. Failure
a1 d to confusion and defeat the

The quantity shown in the '""Number Requir
chine except where parts are'indentedind ’\@
number required for the preceding asse % 0T sub-assembly.

REF. PART NO. \ DESCRIPTION REQ'D
A 55159 CYL ] Y-rearsteering .......¢c00ct00ce.. 1
28 A 56208 ASSY -rearcylinder . . . .. .. .. ... ... 1
29 A 55956 G - adjusting, socketassy ., ...........0.... 1
30 A 55957 @ EAT - S0CKEt Ball. .« » « o v oo veeeeveeeeeennnn 2
31 A 56210 SPRING - socket . . . ... ... .. ... ... 1
32 A 56209 SEAT -socket spring . ., ..... ... eenns .1
33 G 451 @ CLAMP ASSY - SOCKEt @88Y . « & « v v v v v e e enannnn 1
16- @ BOLT - 1/2"x2-1/4"N.F.heX. . . . v vt v vt e neeenn 1
34 132- 1 PIN - cotter, 3/16" X 3" . . .. . ittt it e 1
35 A 55889 STUD - ball,socket & cylinder ............0.oo... 2
36 13- 410 BOLT - 1/4"x5/8"N.C.,,hex, . ... ... ... ..... 4
37 92- 4 LOCKWASHER - 1/4" SAE . . .. i i i vt v v esennnnns 4

Terms "Right Hand” and "Leift Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
~of the unit and facing in the direction of forward travel.



ALPHABETICAL INDEX
ENGINE SECTION

220 222 & 220 222 &
442 444 442 444

Page Page

Aircleaner sesecscssscccseces Heoeooseoe K Filter’Breather.-...--o-o---o Feosoeoons 9
Battery-o-.o.-.---.-o-....63..--.-63 Flywheel.-.oo.....oo.-uool?_lgoonco.21
Belt, Starter-Generator s+ -+« 25-+¢-..25 Fuel Strainere s+ v v e co v cocec2heceses 25
Breather,Crankcase eeecesnes MToseessse Qg Fuel System s ccceccerececcdheccece. 25
Camshaft s s s e e e e e oeeoeeeer Toeeeoe- 9§ Gasket Kits » s+ v e s s e e v e e o v e]17-190 000 21
Carburetor....--.-----..--25.-..-.25 Governor ..-l-....lo.llntaczgouoooo29
ConnectingRod....-.--.--11_13-.-.--15 Muffler **sce¢ssssscosssevess Heosssss §
Crankshaft » s+ ssssesssese]11=13cvcess15 Oil Pan *srersssnovesesse]T1Qreevees 2]
Cylinder Block «ccccceve e s17u]Gevsess 2] Piston *c*ccsvseceserececcal]l-13+-2++ 15
Cylinder Head ¢ » ¢+ o ¢ s e e e 0 e ¢17-19 ¢+ .- 2] Pulley,Clutch-------------31-33“--31-33
Electrical System ¢ «+-+++--63-65--+-63-65 Sparkplug-.........-......63.-.-..63
Engine Block & Starter-Generator + s+ s+ s+ 6le-=v-+ 61
Attaching Partgse s v e e v e v e17-19 e e+ 21 Tank, Fuel *» ¢+ (e ™r e ee e e 250000+ 25
Exchanger, Heat ¢ cecscececee49scee..49 Throttle Linkage eWVeoeeesseD0ececceee 29
Exhaust System s e cecocoseeee Hosesen § Valves * ¢+ ¢« .......... Hessses @
Faneeeeeeeeeoeesscaceeccsce33eeceees 3y @

@@\0

SECTION

Axle,Front......... .
A_xle’Rear.-...-.-. e e e oo o )e) s e« s 47 Instruments s+ -*cce s s e e
Baffles & Shrouds -« ¢« % cev 25 Models D8 & D10 Wheel Weights
Brakeseessoceserecene c++e-43 Model H26 Three Point Hitch - -

Control-Speed « « = e ¢« - - cee e 51 Model H27 Three Point Hitch

-39 Implement Lift Lever « » «+» + ¢

« & s »
.
.
.
.
.
.
.
(=]
©

Decals « c o6 66066 06a0

.o e euseeesf? Adapter » <+ +scecsssesescorcesscnss 75
Electrical System - ecs-ocaTecccacen 63-65 Model H22 & F24 Sleeve Hitch =« ccc--cc--- 177
Fenders « « s ¢ o o 2« P R Model H13 Weight BOX «eesseeeececvssesT9
Frame «ceeceseceececesveeresecssecss3f ModelHlBCounterweight
Grille o o ¢ o 00 T I I I |} Brackets «** ¢ s seassssssssacasssang
Hitch » s ¢ s ¢ e e e s s s s s e s 000 a0 sasesessdgdh Mode1H30HydraulicLift- ............. -7
HoOod s e ¢ s v v v e vevsrrcssccssccscsscel3h Pulley Clutch e+ *¢eceec csceccceceecs-..3g
Hydraulics......................31_49 Seat,0perator's R - 7/
Coupling’ Pump Drive s+ ¢ ¢+ 20004951 Steering Wheel & Gear *#* s« c*cese-s ese e 4]
Hoses’mnes&Fittings.-... ....... « 49 TallLamp R I e L I I I - ]
Motor,HydraulicDrive...........55_57 Tool BOX #** ¢+ s s esseeececea ssecsee gy
Pump R I I A S Sy [ I Y | TransSmission ¢+ + e v s e v e oo eocccsccsseyn
Valve,CQntrO]_ ...... e cecrssnscssesahfy Wheels’Front&Rear..................43
Valve Control Linkage « s+ s s s s s00s0a5]







CASE 220, 222,442 AND 444 COMPACT TRACTORS &

AIR CLEANER

REF. PART NO. DESCRIPTION REQ'D
1 KQA235100 AIRCLEANER ASSEMBLY ¢ c s s s s s s s s s s s s s sasssnavesse ]l
2 B 90370 NUT - Wing 3/8" NC + e v eevosonsnssoccasosoacenasl
3 KO 275341 GASKET - 2ir HOTTl o e ¢ ¢ 6 s s s e s aavoessonccsncnaccenas 1
4 NSS COVER - air cleaner (Order KOA235100) « « s e s s e e s 0 e es o 1
5 A 170090 ELEMENT -aircleaner «c-eevsesosvscrnsnssosnsesl
6 NSS BASE - air cleaner (Order KOA235100) - -..... R N I 1
7 177- 94 SCREW -~ fillister head 10=32 X 5/16" ¢ s ¢ s s e e s e s v s cavasae 3
8 195- 512 WASHER - plain 3/16"c s e coeoeee -
9 KO 237421 PRE-CLEANER (optional)s ¢ s ¢ e e ¢ e c s s e eeeencccccences 1

EXHAUST SYSTEM

1 C 18039 MUFFLER - ex_haust e s 0 00 08800800 . S 5 600000000 e o 0 1
2 C 10372 GASKET - eXhaUSt pad- LA * 2 8 " T 8 0 8 2 e e 88 s 1
3 61- 510 SCREW - 5/16-18 x 5/8' Socke ceesesacaan ]

Printed in U.S,A, September 1978



-~




CASE 220, 222, 442 AND 444 COMPACT TRACTORS 7

CRANKCASE BREATHER

REF, PART NO, DESCRIPTION REQ'D
1 25- 104 NUT -1/4"NC HeX e e e ecenecsncoanasccneasncs ceennee 1
2 92~ 4 LOCKWASHER - 1/4" ¢ c e e et esenn cessescsessssssssssasl
3 KO 275220 STUD - ValVE COVEL « e c oo oonssosnsssassnsasssscscsssossal
4 KO 275143 COVER -valve s c v cosovasnse sesssesssanse ceecevasne 1
5 KO 231032 SEAL -DTreather « e e e s ceevecescssnsscsssssnsssssnsssal
6 KO 235048 GASKET -breather plate « e s e e eeeeceoscersssssssesnssl
7 KO 235118 FILTER - breather « ¢ cccceccess cecene ccecoeecsscsenne 1
8 KO 235117 BAFFLE - breather . . . .. T |
9 KO 235047 REED-breather o« .ceoesoeecesossassscsecsscsonccsonsnosessel
10 KO 235631 PLATE - breather « « e « o o « » cecscsccssessenns ceessne 1
11 KO 275144 GASKET - ValVE COVET s s s s s s s s s s s s s s s s s s ssnsasasssssl
220 CAMSHAFT AND VALVES

14 KO 235826 VALVE = exhauSt « c e e o ccceascscccascocacsssacannsss 1
15 KO 235008 VALVE - intake: « s s s s s s s s s 0 s s P |
16 KO 230170 INSERT - exhaust valve Seat o o o o S e e X oo reecsoscasase 1
17T KO 235007-S GUIDE - valve. c e s c o s e aoo o off o0 Ne eoose cessesevsesald
18 KO 235011 SEAT - valve Spring. « « « « « » ...................2

cseeed

casesd

21 C 24844 LOCK - valve retainer

19 KO 235010 SPRING ~valve .« « ¢ & & P S TR | P .
20 KO 230011 RETAINER - valve spriﬁx\\.fd s s e s s nsean s anse

e s e s e sessenseseasesennn 4
22 KOD235327 LIFTER ASSEMBLY. .({- 3\~ ...... tee et tacsessesasnans 2
23 NSS . |
24 . NSS e |
25 C 24611 CAMSHAFT ASSEMBLY ¢ ¢ ¢ t e ceveostsacncnccsasanscsse 1
26 KO 275066 t, .005" R § 7N 34
26 KO 275067 ft, 010" s v v ceeeecssceseseaae.UAR
27 KO 2350563 = PIN «(CaMSHAIL « ¢ s e c e s e c s s s s e s sococessos P |
28 V 34346 I |
29 KO 230265 IN take valve Seal c s e s s s s s s s s e c e s ossoscccson 1

222 442 CAMSHAFT AND VALVES

37 KO 235826@, LVE - eXhaust «oceveenen. ettt ieeeneeaaea, 1
38 KO 2350 ALVE -intakeé ¢ e s o oo e s e essssossssnsnsssassnsasascael
39 KO 2 % INSERT - exhaust valve Seat « « e e e v o v o s conssessssancscscal
40 KO - GUIDE - ValVe. ¢ e ¢ o s e s s s e osocasesossssncsscsascnsccscs 2
41 KQ(23 SEAT - valve SPring. e « e s s s s s s e s esesosasasnssssnssseld
42 KO 10 SPRING -~ ValVe e v s e s s s s s s nsnsossacsss s eesecasnncas 2
43 KO 230011 RETAINER - valve Spring . « « e e e o o = o « cesescscansasnessd
44 C 24844 LOCK -valve refainier « « e e s e o s s e s ecoonnocossoncnscsseid
45 KOD235327 LIFTER ASSEMBLY . ¢ ¢ c t e t c e ot s sacssasscannae ceaces 2
46 NSS SCREW - tappet adjusting . . « c « o v v e s e vevecennasnansl
47 NSS IIFTER -VvValve ¢« ecceeeeveccnosccanncsccsnscsosnsnnasel
48 C 24611 CAMSHAFT ASSEMBLY ¢ s e v e vt sosessasaccsssaseccnsns 1
49 KO 275066 SPACER - camshaft, 005" . ........... cesssssssss UAR
49 KO 275067 SPACER - camshaft, .010" . . v e v e v e eeeeceeescssssss UAR
50 KO 235053 PIN~camshaft . . c v c e e c cccoeeveceonnscannsassaa 1
51 VvV + 34346 SPRING -~actuating « « « « e o c s e e s s seessssccsansasasl
52 KO 230265 INSERT -intake valve S€at o s e e e s s s s s s s s v e cooosocaccas 1

Printed in U.S.A, September 1978







CASE 220,222, 442 AND 444 COMPACT TRACTORS 9

4 44 CRANKCASE BREATHER

REF. PART NO, DESCRIPTION REQ'D
1 25- 104 NUT-1/4"NCheX seveeeeveorncsaoaccecs O |
2 92- 4 LOCKWASHER - 1/4" v oveeeen ccseces e |
3 KO 275220 STUD - valve COVEr « o e s 6 e s s s s s s sasasosssmecsossces 1l
4 KO 275143 COVER - valVe e e v s o e s sossvasrssnsscssocsccsassensl
5 KO 231032 SEAL -breather « c e e e o s cs o0 e e eesse B |
6 KO 235048 GASKET -breather plate « v « s vossssossocsvesssascceal
7 KO 235118 FILTER -breather « « ¢« e s s o s s s a0 s coeaes cessees AR |
8 KO 235117 BAFFLE - breather . ¢ ccccoecsscese cessncesesesnesss 1l
9 KO 235047 REED - breather ...... tess e s s use st esseccncns eeeel
10 KO 235631 PLATE -Dbreather' +eoeeeeseacececcscccccses PP |
11 KO 275144 GASKET - valve COVET ¢ ¢ ¢ e e 0 0 o o » P |
444 CAMSHAFT AND v@s
14 KO 235838 VALVE - exhaust ... @ .............. cesaneasl
15 KO 235582 VALVE-intake....\9.............. S |
16 KO 230170 INSERT - exhaust val e s eses e s s aer st s anasanecs 1
17 KO 235007-S GUIDE - valve ... Gt s e e secnctescscssacne ceees 2
18 KO 235011 SEAT - valve Sprilig—> ))e o e s e o e e e s s ]
19 KO 235168 SPRING - valv e s et s e s s s e s s s s s s nseeesess e e 2
20 KO 230020 ROTATOR - @ urnished in pairs only) ...... cesccnas 2
21 C 24884 StAINEr @ o« s 0 0 o s 4
22 KOD235327 LY ot vecessossnsrsaseansosnscnsncecs 2
23 NSS ppet adjusting .. ..o D |
24 NSS ER - valve . v o0 v . e |
25 C 24611 ISHEFT ASSEMBLY (includes actuating spring). . ... ... P |
26 Vv 34346 MRING -~ actuating « « o o o c e e o e e veens F e |
27 KO 275066 ER-camshaft,.005”.........................UAR
27 KO 275067 PACER - camshaft, .010" . . v e oo e eseosscsancascns ... UAR
28 KO PIN-camshaft ¢ ccesoeeececocccsccces e |
29 KO INSERT - intake valve seat..... T |

i)
G

Printed in U,S.A.

September 1978



10




CASE 220,222, 442 AND 444 COMPACT TRACTORS U

220 CRANKSHAFT,PISTON — CONNECTING ROD

REF, PART NO. DESCRIPTION REQ'D
1 NSS PISTON AND ROD ASSEMBLY (Std. size) s s+ sss =" AR |
2 KO 235287 RING SET - piston (For oversize, see item 16) ccscrennas ]l
3 NSS RING - top compression s s e+ s =« sssseseseseel
4 NSS RING - 2nd compression (Includes expander)« s« -« seses ]
5 NSS RING - oil (Includes expander) « « « =« cseseenanel]
6 K0OA235611 PISTON ASSEMBLY (For oversize, see item 15)e = ¢+ ¢+« a1
7 KO 235004 RETAINER - piston pin s -« = s esossseccoccen veeens 2
8 KO 235572 PIN - piston ==+« - s esessssseasen s cesssesansel
9 NSS PISTON + oot caessscccses s essesaseance A |
10 KOA235139 CONNECTING ROD ASSEMBLY (For undersize,

see'jtemls) ..... e s s s s e 0 aaec e R 1
i1 KO 235003 WASHER - special e » e svee e s e es et s aacancae ces 2
12 92- 6 LOCKWASHER s ¢ e s s coonane teterecacscane vese D
13 KO 236611 SCREW - cap, connecting rod » + « ==+« * seseresnee
14 NSS ROD _Aconnecting e s s s e e 0 c e oo P oo 1
15 KOA235569 PISTON ASSEMBLY - .010" oversize s s s s s s o v csssses ]
15 KOA235571 PISTON ASSEMBLY - .020" oversize(@ ¢« eeceessercee-1
15 KOA235616 PISTON ASSEMBLY - .030" oversi Ve ssnsaaeesce seeel
16 KO 235288 RING SET - piston .010" oversi R R R
16 KO 235289 RING SET - piston 020" ovepgizess/} = ¢« * - * sesrres e 1
16 KO 235290 RING SET - piston ,030" o R I |
17 KO 235573 PIN - piston, .005" oversize - R I R I |
18 C 18101 CONNECTING ROD ASS = ? - 010" undersize s+ +o 1
19 R 16287 OILSEAL_crankS ....... G hheeseesan ceeeseedl
20 40035 BEARING - crankgha SAY] ¢ « o s s 6 s s e s 0 e 00 e e s seesesse 2
21 W 5063-S KEY - 1/4" 8q. £8/2%{Pump Coupling)+ « « =« =+« tecseonne 1
22 KOB235711 CRANKSHAF ’> cecsseans t e e s s e ssaanon P |
23 A 27001 KEY - fla 3/16" x 1-3/8" (Flywheel) - e s oo e e oo oo 1
24 C 18097 OIL SEA ankshaft front « « « = « « « s seassaaeeeas ceeel
25 C 18095 D)) P, e e e re e cesssssssael
26 131- 580 cotal Marsden 5/8" NF « oo o« tesenesesenas oo 1

Printed in U.S.A. September 1978



12




CASE 220,222,442 AND 444 COMPACT TRACTORS 13

222 AND 442 CRANKSHAFT,PISTON — CONNECTING ROD

REF, PART NO. DESCRIPTION REQ'D
1 Nss PISTON AND ROD ASSEMBLY (Std. size)> » >+ -1
2 KO 235889 RING SET - piston (For oversize, see item 16)s e s s q
3 NSS RING - top compression =+ **ess st oo oo ceossq
4 NSS RING - 2nd compression (Includes expander)-*********1
5 NSS RING - oil (mcludes expander) ----- s s s s e e s s 00 1
6 KOA235827 PISTON ASSEMBLY (For oversize, see item 15) ****<*****1
7 KO 235811 RETAINER - piston pins****cc=*""- cessesssesase 9
8 NSS PIN-piSton"""""'"""""""""'°1
9 NSS PISTON **°°*°"°**"* s s s s s a s s e e s e X
10 KOA237344 CONNECTING ROD ASSEMBLY (For undersize, see item 18) =+ -1
11 KO 235003 WASHER - special ........ “ 6 s s s s s a s s e s s e ses 9
12 92- 6 LOCKWASHER‘""""""'""""“""""2
13 KO 236611 SCREW - cap, connecting rod s***+" cesesssesessssaee
14 NSS ROD - connecting ***"****** s esescssaneancsessesa]
15 KOA235865 PISTON ASSEMBLY - 010" oversize ****** st rec=]
15 KOA235866 PISTON ASSEMBLY - .020" oversize - " * ceresssecnccns]
15 KOA235867 PISTON ASSEMBLY - .030" oversize sesserssccrccnsae]
16 KO 235890 RING SET - piston .010" oversize : eyt sesceces]
16 KO 235891 RING SET - piston ,020" oversiz N sressssecsserece]
16 KO 235892 RING SET - piston .030" oversi R R N LI |
17 KO 235868 PIN - piston .005'" oversize* tececesens tessssanen]
i8 C 18101 CONNECTING ROD AS L 1010" undersize* ***** " " 1
19 R 16287 OIL SEAL - crankshaft r AR AL LI L AL sovee]
20 40035 BEARING - crankshaf O I I T A ) cseeseseess D
21 w 5063-S KEY—1/4”Sq.x3 pCOup]ing)-----ao---.....-..1
22 KOB235949 CRANKSHAFT * s~ y)sce=c=- e s s s e s a e s w e e nas R |
23 A 27001 KEY - flat 3/1 " x1-3/8" (Flywheel)s s s s ccceeser 1
24 C 18097 OIL SEAL - ftfront-------.------...........1
25 C 18095 WASHER - s s e s e es e s e s s ss s s s s eseace R |
26 131- 580 NUTQ- rsden5/8"NF I R R L |

Printed in U.S,A. September 1978



ia




CASE 220,222, 442 AND 444 COMPACT TRACTORS 15

4 44 CRANKSHAFT, PISTON — CONNECTING ROD

REF, PART NO, DESCRIPTION REQ'D
1 NSS PISTON AND ROD ASSEMBLY (Std. size) **************** 1
2 KO 236763 RING SET - piston (For.oversize, see item 16) ******°*** 1
3 NSS RING - top compression ®* ***®*esssseoseosose N
4 NS5 RING - 2nd compression (Includes expander) *~*****°" 1
5 NSS RING - oil (Includes expander) ces ssssssssssenssane 1
6 K0A237401 PISTON ASSEMBLY (For oversize, see item 15) ********* ]
7 KO 235811 RETAINER - piston pin ¢**°*****ccescessecscccccc?
8 NSS PIN - piston ****scsocrcoerroccccs seescc e seeq
9 NSS PISTON ***c***ce=" e e s ce e ens R R |
10 KO0OA237344 CONNECTING ROD ASSEMBLY (For undersxze, see item 18) *** 1
11 KO 235003 WASHER - specml e s e s e e s s es s essesce e csseees 9
12 92- 6 LOCKWASHER - 3/8""""°°""""""""'2
13 KO 236611 SCR - cap, connecting rod *rtr e reccece 2
14 NSS ROD - connecting *®**°**** * s e ccocs URICICN |
15 KO0A237403 PISTON ASSEMBLY - .010" oversize ******* s *°* 1
15 KO0A237404 PISTON ASSEMBLY - .020" oversize ®**** """ ****°*s*s=°=" 1
15 KQA237405 PISTON ASSEMBLY - .030" oversize = =" * * R RN |
16 KO 236764 RING SET -~ piston .010" oversize * 7l g***°*******°°°°° 1
16 KO 236765 RING SET - piston ,020" oversize g¥eomoren RIS |
16 KO 236766  RING SET - piston ,030" oversiz@ R R R
17 KO 235868 PIN - piston .005"" oversize °* teserersccnnccccnes 1
18 C 23135 CONNECTING ROD ASSEMBLY\- 010 undersize **********° 1
19 R 16287 OIL SEAL - crankshaft K‘d""""""""‘ """ 1
20 40035 BEARING - crankshaft et e ecessececscosns I
21 w 5063-8 KEY - 1/4n Sq. x 3/ 1" P Coupling) ....... I |
22 C 25054 CRANKSHAFT * * ~ A R I |
23 A 27001 KEY -~ flat 3/16" x 1-3/8" (Flywheel)* = ***°°°°" s 1
24 C 18097 OIL SEAL - crénkshaft fronts c===**-** I
25 C 18095 WASHER - R s 1
26 131- 580 NUT - S rsden 5/8!1 NF *ccvccccencecee cresene
27 C 15060 rnall/znm-..-...-o---.-...---o-.-2
28 C 292754 e e et e s s st et s s e st e s aees s csenoe e 2
29 C 29754 s e tracecccsasascans cessasessses JAR
30 KOA236507 : .\ ASSEMBLY - counter balance ********sssssseccoce 2

ARING gear assembly ® 88 00 5 0008 00000800 o o8 60 00 2

31 KO 236506
32 C 22754 CER_ ¢ % 8 8 s B 0 e s e s e s e -o-o-..u----ooanz
33 KO 2365%@ AFT - counterbalance stub ******scssssreccecrscec 3

Printed in U,S.A. September 1978






CASE 220,222,442 AND 444 COMPACT TRACTORS 17
220 ENGINE BLOCK AND ATTACHING PARTS

REF, PART NO. DESCRIPTION REQ'D
1 KO 271077 BOLT - cylinder head (Length 2-1/4") e cesececesrererecee §
2 KO 235175 BOLT - cylinder head (Length 2-1/2") s s e s e oo cececscncnn 3
3 KO 270889 WASHER - cylinder head bolt « s s s s e e s s s ccececcecne se- 9
4 KO 236546 HEAD - cylinder ¢s+ssoeeeccaccceans cessssessesevss 1
5 KO 237658 GASKET -head +«ssocoose Cesssss s isrrssesssanes 1
1 KOC 236303 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,

rod assembly, camshaft, valves, bearings and plate)s « + e+ - 1
8 C 24138 BLOCK ASSEMBLY - cylinder, stripped (Std. bore) « « « « - -« 1
9 KO 230170 INSERT - exhaust valve eccs s ceccccceccsnn seees ]
9A KO 230265 INSERT - intake valve seat « « « « csseessessnenens ]
10 KO 235007-S GUIDE -=valve ¢sesssssssssasoesececcecs seses 2
11 KO 235125-S SHAFT - Stub, GOVEINOTs = = s e 2o s oo oo s e s ssssssssses 1
12 Vv 34418 BEARING - needle, governor shaft s eecearsccecccececscn 1
13 41- 18 PLUG - eXpansion +cccsesseasssscccccccceccncs s 1
14 113- 206 BOLT - 3/8'" x 7/8" NC hex plated -« «-+: R I
15 192- 21 LOCKWASHER - 3/8" plated «+cseteovssscscscccnonns 4
16 KO 235025 GASKET - camshaft cover +++»+» ++ IR |
17 KO 235026 COVER - camshaft gear «« s+« 1
18 192- 19 LOCKWASHER - 1/4'" plated =+« - - 4
19 113- 6 BOLT - 1/4" x 1/2" NC plated - 4
20 KO 235353 GASKET - oil pan « » « «»« ¢ . . 1
23 KO 237808 BASE -~ oil pan « = = ¢ ¢« ¢ ¢ @ » A\=0 1
24 192- 21 LOCKWASHER - 3/8'" pl \6 ----- R - 4
25 61- 616 BOLT - 3/8" x 1" NC ad ¢« I RIS N +- 4
26 C 14399 PLUG - 0il drain - Veevaeonosoonsenessns A |
27 R 16287 OIL SEAL - crankghg OA s ¢ s v e s aae P |
28 40035 S h c e s s s e s e s et s anssencrs s 2
29 KO 235757 beaving plate, 010" + « =+ = = » Cereeneee B
29 KO 235070 PN 10" o v v s e e e cs e e st e s e s aeseacs UAR
30 205~ 27 ' b e 1
31 C 22700 1
32 192~ 21 4
33  113- 207 . 4
34 C 18097 .1
35 KO 235818 1
36 195- 541 1
37 131- 580 -1
38 C 149 . 1
39 A non RING - dipStiCk W ® 0 08 ¢ 000 82 e e e e 2 m e s s o8 8 88 30 1
42 K STRAP - lifting + -« coveocese> e R
43 C 4 NIPPLE - 0il drain extension s s+ -+ cesecas s esecessecs . e 1
44 C 06 GASKET-plug’oildrain ............ R N N LI |

Printed in U,S.A, September 1978



18




CASE 220, 222, 442 AND 444 COMPACT TRACTORS

19

222 AND 442 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO.

G W

aaR»Q

KO 271077
KO 235175
KO 270889
KO 236438
KO 237658
C 24141

KO0A237127-8
KO 230170 .

KO 230265

KO 235007-8
KO 235125-8

\ 34418
41- 18
113- 206
192- 21
KO 235025
KO 235026
192- 19
113- 6
KO 235353
KO 237808
192- 21
61- 616
C 14399
R 16287

40035
KO 235757
KO 235070
205- 27
C 22700
192- 21
113- 207
C 18097
KO 235818
195- 541

06

Printed in U,S.A.

131- 58
149

DESCRIPTION

BOLT - cylinder head (Length 2-1/4") |
BOLT - cylinder head (Length 2-1/2") |
WASHER - cylinder head bolt , ., ..,

HEAD - cylinder
GASKET - head

BLOCK ASSEMBLY - ‘cylinder, short {In

a s 8 0 868 80 8 8 20 00 00

clu

des cra

s o s ®
« o s s
¢ o & s =

rod assembly, camshaft, valves, bearings and plate) ,
BLOCK ASSEMBLY - cylinder, standard bore _  , , .,

INSERT - exhaust valve , , ,
INSERT - intake valve seat
GUIDE - valve , ., .......
SHAFT - stub governor ,,,....
BEARING - needle, governor shaft

PLUG - expansion

e o8 s s 88 v e

BOLT - 3/8" x 1-1/4" NC hex plated _ |
LOCKWASHER - 3/8" plated ,, .. ....

GASKET - camshaft cover _  , .,
COVER - camshaft gear, ,,,,.,.
LOCKWASHER - 1/4" plated

BASE -oilpan _ _,,..
LOCKWASHER - 3/8" pl
BOLT - 3/8" x 1" NC sgek
PLUG - oil drain_
OIL SEAL - crankgha
BEARING - crank
GASKET - shi
GASKET - siid

OVY

¢ o8 ¢ s 0 0w

ing hole

* o 0 o o

PL
- 3/8" plated _ , , .

3 x 1" NC plated _ . ..

L - crankshaft front , |
HEEL.C-Q.I...II.O'.

HER - special, plated, _ . ...
@NUT - special, Marsden _, _,,,..
DIPSTICK ASSEMBLY _,......
"Q'" RING - dipstick ,,.....
STRAP - lifting .. ..........
NIPPLE - oil drain extension , , .
GASKET - plug, oil drain , ,, ...

?- ing plate ,010"

.

* & e & o 2 o 8 s s 8 .

e e s s s & = »

e s+ ® » s

e » o s @

o ®

.

BOLT - 1/4" x 1/2" NC plated .
GASKET - oil pan , @

s e & s & s s @

e ® 8 8 ¢ 8 & e o & ¢ & B 2 S s s 2+ ¥

¢« s o ® 8 8 8 e 3 ® s & s 0

s ® 8 ® 8 & s & & 5 & ¢ e s 2w e s * 2 s s O

e e & e ® o s *

" ¢ 8 * s e ® @® ® 2 s 0 & * 0

» & & & & & & 5 ¢ 2 @

.
-
.
.
-

nkshaft,

e % ® o % ® 8 & & 8 = & 3 e o 3 0 o

e e s & s

e 2 ® 8 8 & ¢ ® & e = = ¥ &+

e & % 8 & e 8 ® & = & o 8 & s s 0

" & e e ® 6 & s ® = & o s ¢

September 1978

REQ'D
... b
cel 3
...9
eonl
R
co.l
.
eon 1
e..l
co. 2
eoo 1
.
ceo 1
Lol d
... 4
.
coo 1
oo 4
ce
co. 1
cel
eo.d
co.
eoo 1
cenl
e.. 2
... 6
.. UAR
R
cenl
... 4
... 4
eeal
el
e.. 1
|
'l.l
eeo 1
N |
c.. 1
o1



20




CASE 220,222,442 AND 444 COMPACT TRACTORS 21

4 44 ENGINE BLOCK AND ATTACHING PARTS

REF, PART NO, DESCRIPTION REQ'D
1 KOA236960 FILLER TUBE ¢ e o cs e s s s sssscasancescscsccseassssssl
2 KO 235175 BOLT - cylinder head special (Length 2-1/2") « s ceeveeerees 9
3 KO 270889 WASHER - cylinder head bolt .« eeesvoneveccccccceess 10
4 KO 237830 HEAD -cylinder . « s e e st sesesosnsccscccccnssacnccocel
5 KO 237658 GASKET -~ head «eosecceesacsancsssssssrecscsscancel
6 KO 237064 GASKET - filleT tube e s « c s s s s s s s s e v o0 a0 cecscssnsl
7 K0OC237182 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft

piston, rod assembly, camshaft, valves, bearings and plate)
8 KOA237033-S BLOCK ASSEMBLY - cylinder, standard bore .

|

cecos e e es el

9 KO 230170 INSERT - exhaust valVe « v s s e e c e oo coessasocssnscacsl
10 KO 235007-S GUIDE = VAlVE <o eecsvssssassassssssnsasnsncnssss 2
11 KO 230265 INSERT - intake valve « s s e e o s oo s ocecssassosssssesl
13 41- 18 PLUG - eXpanSiOn « « s s s s s s s s esscacssaoscssssenssecl
14 113~ 206 BOLT - 3/8" x1-1/4" NC hexplated « ceceosnsscvcccccscsd
15  192- 21 LOCKWASHER - 3/8" plated «ceveoseccccccssscoscened
16 KO 235025 GASKET - camshaft COVEY e cececsvsssrssanssssssccassl
17 KO 235026 COVER - camshaft gear . o e « s ¢ s 0 0 s P |
18 192~ 19 LOCKWASHER - 1/4" plated + « « « « (@ casssssressesed
19 113- 6 BOLT - 1/4" x 1/2" NC plated. . e seeernaeeassd
20 KO 235353 GASKET-oilpan........ Veeoeasssacsssassseal
21 173- 221 SCREW - #10 x 7/16" round hedd machine « « s s e e s e 0o v s aes e 3
22 193 99  LOCKWASHER - #10 int OO o v o v v evnevanaaoaasnss
23 KO 237808 BASE - 0il pan «««ce I |
24 192- 21 LOCKWASHER - 3/8" Ve cesscsssssversssenncsed
25 61- 616 BOLT - 3/8" x 1" N NEAA coevenoonnnennacaeasssd
26 C 14399 PLUG - oil drain eesesecsecersscssaacssesensane ]l
27 R 16287 OIL SEAL - cr CAT « e o oo csoasssnsssssscsacsel
28 40035 ra ball e e e vesensancosasnccnsssss 2
29 KO 235757 aring plate ,312" <o s et ear e rrsnses]
29 KO 235070 \ 010" + e e cseoasssessssssesecsasases UAR
31 C 22700 T P |
32 192- 21 SHER - 3/8" plated « « « « e cevsovernsansnnencsd
33  113- 207 B 38" X 1" NC Plated « o oo v svosnnovonaaaannssesd
34 C 18097 L-crankshaitfront.........................1
35 KO 235818 EEL ¢ e oo venceecas e |
36 195~ 541 A - special, plated 21/32" ID x1-3/8"0ODx1/4" ¢een--l
37 131— 58 UT-spec1alMarsden5/8".........................1
38 14 % DIPSTICK ASSEMBLY + e ccoecocescssososscnnsssnsnseasl
39 "O" RING - dipStiCK + e s eosssssossocncccroccsnssal
42 STRAP - Lifting « « e o s o sovossososcacsonascsssssasssl
43 C 8 NIPPLE - oil drain extension .. .scoeses0csveeosecsesceel]
4 C 14906 GASKET -~ plug, 0il drain s e oo e esersecsrocccosancsnssal]

Printed in U.S.A., September 1978



AR NN e

Jr— TN AARRR AN N

£ 7 ORI
SR AR R DAY

ALARVAL AR RN TR

PN YRR S

[ WA AR

AL AET
YAZY A

S— NHAREWE NI kA
=z TSe o
.



CASE 220,222,442 AND 444 COMPACT TRACTORS 23

ENGINE GASKET KIT

REF, PART NO. DESCRIPTION REQ'D -
1 NSS KIT - engine gasket (order C23858, R16289 and C18097)+ « =+~ - - - 1
3 KO 235025 GASKET - camshaft cover +eccssccccecescrccccccnss 1
4 KO 235353 GASKET = Qil An =+ s ovseonesnnesnenanaacannns 1
5 KO 235757 GASKET -~ shim, bearing plate (.010") « ¢ - e e oo -n ceee B
5 KO 235070 GASKET - shim (,010")+ <« - - I AR + e+ UAR
7 KO 220174 GASKET - breaker COVEr « e+ +sesseavssnacscncncccs 1
8 C 23860 GASKET - carburetor flange «+ s+ s s s o cecceconcccncscn 1
9 C 22738 GASKET - fuel pump flange » * +» =« =ccsssceccccsccncs 1
10 KO 275341 GASKET - carburetor air horn «cccecsceccceccccccccsn 1
11 KO 235048 GASKET - breather plate »=ccccceccccscnccccscsccn 1
12 KO 275144 GASKET -valve cover s+ s s e cceesscsocccccescnn eeee 1
13 B 53393 GASKET - fuel strainer bowl (not used) ««««es«.- R |
14 KO 235057 GASKET - pan (not used) +ececvvrcccceceen- cesenres 1
15 KO 237658 GASKET - cylinder head (10, 12 & 14 hp engines): s == v s s« 1
16 KO 231032 SEAL - breather (14 hp engine) - --+-ccs .- ceereeece ]

Printed in U,S.A, September 1978



24




REF. PART NO,
1 C 18296
2 192- 19
3 113- 6
4 KO 235955
5 KO 235368
6 KO 235207
7 C 23902
8 195- 515
9 192- 19
10 175- 436
11 C 24729
12 113- 2
13 192~ 19
14 KO 235054
15 C 12603
1 C 24408
1 A 72073
2 C 23860
3 C 10678
4 214- 251
5 C 15007
6 192- 20
7 113~ 103
8 C 24851
9 71- 410
10 193- 60
11 KO 275341
12 C 245
13 C 2

14 C

15 A

16 4
17 363
18 ‘C 11529
19 C 11545
20 C 18796
21 173- 215
22 129- 504
23 C 14690

Printed in U,S,A,

CASE 220, 222, 442 AND 444 COMPACT TRACTORS 28

BAFFLES AND SHROUDS

DESCRIPTION REQ'D

'DEFLECTOR-engineairoooo-oo--o.s.ocoooocn..n-ool

LOCKWASHER - 1/4" zinc plated
BOLT - 1/4" x1/2" NC hex, zinc plated ¢+ sseevccccceccee
BAFFLE - cylinder head s +seecece eccccsssssssanacl
BAFFLE - carburetor side air «.scecssscossccccvocsssl
PULLEY—Startero-oa-u-o-oc-o.ooo-..-o-o.oauucoc1
BELT - drive, starter-generator « e« cecsesssscscscsersl
WASHER - 1/4" zinc plated
LOCKWASHER - 1/4" zinc plated s « e s s ccceccccncascccsctd
SCREW - 1/4" x 5/8" NC truss head Phillips, zinc plated s « « « « -4
HOUSING - blower « « « « o « cescssssssessssssescsccnasssnl]
BOLT - 1/4" x 3/4" NC hex, zinc plated «cscccessccscecced
LOCKWASHER-1/4"zincplated...........-.-.....-..4
BAFFLE-cy]_inder.........-.-..-.......--.......1
CHANNEL - deflectOr e ses e e s s s e sssvecccccee ssseassal

lcl.c..n..to.OUO.o.ooz

.c..lo00..-...0.00..-..‘-4

FUEL SYSTE ®
D

CARBURETOR ASSEM%‘M‘I ............................. 1
(Repairs page 27)
CARBURETOR AS - 220 & 222 (Repairs page 27). « « « .

GASKET-Carb angeo--ooouln.oot.-c-ooo.o-.

and carburetor e o0 000 ec0c oo e« s s 8 0800
r5-1/4".oooooco-oooo oooooo o8 8 s s

/16"---0.-.-. ------ e s e s s 00 a0 e e
]_"NChex P N T T I A A A A A )
del, 10 h,p. models (plastic, no repairs) = ==« ¢ s e v oo
-1/4"x5/8”NCfﬂ.liSterhea.d"0--00------000
ASHER - 1/4"¢ cceoocccen
ET -airhOrn e« ¢ ccsseosssescescsescecencs
MP - fuel, 12 and 14 h.p. models (Repairs page 27) - -
GASKET - fuel pump mounting, all modelss s s e eeecevececec..
ELBOW ASSEMBLY -fueltank ¢ ¢ e c s e ccseccscnce .
CLIP - fuel line .
HOSE- fuel line 43" ¢ s s s s s e e 0o oo cessass s s
TANK - fuel « « ¢ ¢ « o s o .
CAP - fuel tank (Includes insert)

INSERT - fuel cap e« + =+« ceesesersssseascanens
STRAP - fuel tank mounting s e ecsecveescee
SCREW - 1/4 x 1/2" NC round head, machine, zinc plateds « ++++ 2
NUT - square 1/4" NC s e s ceececvsesssassocccecns ce s
CUSHION - fuel tank « « « « « T ]

e & & 8 @ B s & o s v @

b b b b DD Pt ek b = DO DO P DO DD P GO =

-
.
s s
.
2 6 6 & 4 & 8 86 48 8 0 0 880 000 .« s 00880

4 % 6 08 52 8% 8 2P e s e .

a6 8 0 0 09 0 b s s 0 re

-co-o.l.lnlnz

September 1978



e
.‘:J
/(3; f o)

;

L
\Y

‘-é"\\; oy




CASE 220,222, 442 AND 444 COMPACT TRACTORS 27
CARBURETOR

A72073 used on 220, 222 and 442
KOA236636 and KOA237490 used on 444 (service with C24408)

REF. PART NO. DESCRIPTION REQ'D
A 72073 CARBURETOR ASSEMBLY - 220,222 & 442 . ... 000000 eaesl
NSS CARBURETOR ASSEMBLY - 444 (Used prior to S§/N 9652117). .. 1
NSS CARBURETOR ASSEMBLY - 444 (Used S/N 9652117 and after) .. 1
1 KO 200380 SPRING - tension, idle adjust . . o c e s everosvacecsecs .1
2 A 72092 SCREW -idle adjuste s c s e c s s cnoscases ceoansasessl
3 A 72077 NEEDLE - main fuel adjust, 220,222 & 442 ., .0e0eo00.. 1
3 KO 275373 NEEDLE - main fuel adjust, 444 (used prior to S/N 9652117) ., 1
3 KO 237489 NEEDLE - main fuel adjust, 444 (used S/N 9652117 and after), 1
4 KO 200383 SPRING - mainfuel adjust . .....ceooveanssnocsesssl
5 A 72099 NEEDLE - idle adjust (220, 222 & 442) .. ... P |
5 KO 275231 NEEDLE - idle adjust (444) ..... R |
6 KO 200380 SPRING - idlefueladjust . s c e ot v s s s s csossccscess eol
7 A 72079 PIN-float, ... ceevcncceencanns J P |
8 A 12078 FLOAT - carburetor , ......... T |
9 A 72080 BOWL - carburetOr. . v e o s s s s s e cosssccsnnaasse eeal
10 A 72084 SCREW AND GASKET ASSEMBLY - carburetor bowl ,..... 1
11 A 72103 KIT - carburetor repair ..... P |
12 NSS INLETNEEDLEANDSEATASS P |
13 NSS GASKET - bowlring ,..... . F I |
14 NSS GASKET - bowl baffle .. S |
15 A 72083 GASKET - bowl screw , , . ss e e e S |
FUEL P
(NOT AVAILABLE F 1C PUMP)
1 KO 230675  KIT - fuel pump r@zasms ) N |
NSS SPRING - { PVALlVE s ev v e s e cncncanccanoncn ves 2
NSS VALVE A S0 E ) e s s e e cevececeancens c st s e rasssass 2
NSS GASK N]VE v e v s oo ceesesssssensanrracases 1
NSS J\.‘ SEMBLY... ................ esesasl
NSS diaphragm .« ¢ e ¢ a c o seessssssessnsseseael
2 C 24887 & 3T - fuel pump MOUNEING ¢ s s ¢ oo s s v s s ccosononss 1
3 KO 236387 \; el pump for C22988 pump (222, 442 and 444) « « e v e s e 0 v o 1
NSS LVE ASSEMBLY . ¢ ¢ ¢ ¢ 0 0 e ™ csessass s essssanns 2
NSS @GASKET-valve........................ ....... 2
NSS @ DIAPHRAGM ASSEMBLY ¢ ¢ v s c o cccesesasoccss eeseal
NSS SPRING - diaphragm « . ..ececas B |
NSS GASKET -=valve c v o t s s e cevsessasssesescacoscccscae 1
2 C GASKET - fuel pump mounting +« e e ceeeceecesees P |

Printed in U,S,A, September 1998



28




CASE 220,222, 442 AND 444 COMPACT TRACTORS 129

CHOKE.THROTTLE AND GOVERNOR

REF. PART NO. DESCRIPTION ‘ REQ'D -
1 C 16449 CONTROL - throttle « ... Cesestsesesasssesrsevansl
2 C 12224 HANDLE - throttle control, black ecesesscccccccrcccsce]
3 C 16448 CONTROL - CchOKE s+ ceesoossoascnsas cecseeseas cesl
4 C 14506 HANDLE - choke control, white « ¢ o c c c e cosvveeonerenase]
5 111- 1 BOLT - 10-24 x 1/2" round head, square neck « « « « «« . ceeene 2
6 192- 18 LOCKWASHER - #10 Std, plated <<« cccecece cseesnssees 2
7 129- 17 NUT - #10-24 plated « -« ... cescessesrssacssessnne
8 KOA237653 LEVER - GOVETNOT s e o oo oaassassonsnsascccscsassens 1
9 15- 420 BOLT - 1/4" x1-1/4" NCheX s « + s » = « secsensssesesnanas 2
10 195~ 515 WASHER - 1/4" plated « + « » « + « Ceettessesarerescaaanns 2
11 25- 104 NUT -1/4"heX eeecscsnasssnccnccansans P |
12 KO 235496 SPRING - gOvernor « s « « « « « I |
13 192- 19 LOCKWASHER - 1/4" plated « « « + « « 1
14 C 18098 WASHER =~ thrusSt s s e e es o e escssscocaccscccasns 1
15 KO 275690 WASHER - WavVvy o «cooveceees .. . 1
16 H 43034 CLAMP - swivel, wire « « ¢ s a s o 1
17 KO 235086 LEVER - speed control «.««.«.... 1
18 KO 235085 SPACER - speed control bracket . 1
19 KO 235084 BRACKET - high speed stop - « 1
20 129- 37 NUT - #10-32 heX « ¢ o o ¢ o = o s . . 2
21 192- 18 LOCKWASHER - 3/16" plated .. 1
22 A 10326 JOINT - ball « ¢ o e oo o Q- 1
23 KO 235277 ROD - throttle -+« . I |
24 49485 RING - retaining, thro . et e s taeasssananees 1
25 KO 235476 BUSHING - governor—grass/shaft « « e c v e e 0 v e cvecenn ceeeal
26 KO0A235256-5S SHAFT ASSEMB €IMOr CTOSS s s eessesnsssssnracenl]
27V 34418 BEARING - need nor shaft s« cesevevecereseccceen 1
28 KOA 235743-S GEAR ASSEMI OVETTIOT « ¢ oo cesooessens J I |
29 KO 235125-8 SHAFT - Stub s+ cc s s s st sttt 1
30 C 18099 WASHE BOVETNOr StOp Pine s c o s e e e v e cevesl
31 KO 231355 ,‘ NOLSEOP = « e s s oo e oo ooe P |
32 KOA237559 RACKET)- throttle cable s s seesseoosnanasaaassscss 1
33 KO 235603 IR SNYACKet « ¢ ¢ v o v neesnane e T
34 KOA236919 ET --choke cable -«.-. O |
W - #10 x 3/8" NC fillister head o+ e+ cccceecacaccccn 1

35 169- 95 (}m

Printed in U.S.A, September 1978



30




CASE 220,222,442 AND 444 COMPACT TRACTORS 3

PULLEY CLUTCH & LINKAGE

REF, PART NO., DESCRIPTION REQ'D
1 C 18052 LEVER - clutch, 222 (used S/N 9649590 and after)s « » s« s s e » o+
1 C 18052 LEVER - clutch, 442 (used S/N 9650949 and after)s«essevoosesel
1 C 18052 LEVER - clutch, 444 (used S/N 9653291 and after)s « s ¢ v e oo s oo 1
1 C 18052 LEVER - clutch, 220 (used S/N 9647856 and after). . -... - ceeel
2 C 19055 STRIP - switch, PTO safety...... cesesseststssnsennee?
3 C 18053 ROD - clutch, 220 (used S/N 9647856 and after)« « « « « s ¢ o - -
3 C 18053 ROD - clutch, 222 (used S/N 9649590 and after)- » « e c o e o o0 s ool
3 C 18053 ROD - clutch, 442 (used S/N 9650949 and after)e s c e oo s s oo -vel
3 C 18053 ROD - clutch, 444 (used S/N 9653291 and after)« s e s s oo oo -.. 1
4 C 16682 RETAINER - clutchrod e e e cocececsens osssessssassesl
5 132- 48 PIN - cotter 1/8" X 1" c e s s v o e ssassossossrsnnssssassns 1
6  113- 207 BOLT - 3/8" X 1" NC heX « « v oo envonncsonanasnnss R
7 195- 126 WASHER - spacer (used on models without hydraulic lift) « « « « « + 2
8 131- 178 LOCKNUT - 3/8"NCheX ssssessasceosessscsosesreseoad
9 195- 104 WASHER -~ 3/8"c ¢ v v vt v e rerascsannsanans s eocseesann 2
10 195- 525 WASHER = 3/8"« e e avvnnnnn A 1
11 132- 46 PIN - cotter 1/8" X 3/4" ¢ e e v v s v v e e 1
12 C 18204 SCREW - insulating #10 x 5/8" NF bi ad ecececss e
13 C 15703 WASHER - insulating 3/16" « + « + , NDsseorssosacanens 4
14 C 15704 NUT - insulating #10 NF ¢ ¢ ¢ ¢ ¢ clde 3N o e v e coceseces s 22
15 C 14224 ROD - clutch, 220 (used prior 47856)¢ o s s e s s es el
15 C 14224 ROD - clutch, 222 (used pier t 9649590)« « + s e s v o non oo 1
15 C 14224 ROD - clutch, 442 (used p 00S/N 9650949). « s e e v e o s s enenl
15 C 14224 ROD - clutch, 444 (used S/N 9653291)¢ s s e v oo aescsnn 1
16 C 10487 KNOB - (for C14224 d) secescrescccanssaancaces 1
17 353- 441 BUSHING - (for C1 atch rod) o ¢ o s a0 n e csssessseoasl]
18 49885 CLAMP - choke hiéttle cable. . « ¢ v v vt ittt et en e s 1

HVDRAl&@%ERVOIR MOUNTING

C 14240 @JPPORT-reservoirmountingR.H....................1
%) U

1

1 C 14 PPORT - reservoir mounting L.LH. <. .ccc vl
2 187- 1 SCREW - 1/4 x 1-1/4" NC flat head Phillips « cccceeeeosons 4
3 C BRACKET - heat exchanger mounting . . « « ¢ v s et v et v s onss 2
4 C 0 CUSHION - reservoir....... sesenans cessersearsaana
5 113- T118 BOLT - 5/16 X5/8 " NCheX «ecccececcconcnccansnnnns 4

Printed in U.S.A. September 1978 ~



32




CASE 220, 222, 442 AND 444 COMPACT TRACTORS 33

CLUTCH ASSEMBLY (PTO)

REF. PART NO. DESCRIPTION REQ'D
C 17302% CLUTCH ASSEMBLY - less screen, 220 (used prior to
S/N 9648090) « o « o v o v o RO ceend
C 17302*%* CLUTCH ASSEMBLY - less screen, 222 (used prior to
S/N9649791) s v e v o s s sececennns Cheeteesrassns S |
C 17302* CLUTCH ASSEMBLY - less screen, 442 (used prior to
S/N 9651073) « e oo vuosnsnvnnnnennnnnes R |
C 17302* CLUTCH ASSEMBLY - less screen, 444 (used prior to
S/N9653691 .......................... veesese 1l
Cc 18241*% CLUTCH ASSEMBLY - less screen, 220 (used S/N 9648090
and after)s » o c e e et e a v oes st e s e e s e s e ms e e oo 1
Cc 18241* CLUTCH ASSEMBLY - less screen, 222 used S/N 9649791
and after). . ce e e e a o teerrseaseesen e 1
C 18241% CLUTCH ASSEMBLY - less screen, 442 (used S/N 9651073
and after)e « « « « c e e s e s s s e e asenecuss O |
C 18241* CLUTCH ASSEMBLY - less screen, 444 (used S/N 9653691
and after)s « « « o+ o ¢« t e e s s s s s s s s s s s e s ean e I |
1 C 15721 SCREEN - graSs s s s s o oo eeccsasy s s s s s s s s e s as e 1
2 NSS HUB - clutch (used w1th Cc17302 "(.Q. rder item 22 - e s e« 1
2 NSS HUB - clutch (used with C18241= ite order item 22 ¢« s+« 1
3 C 15718 PLATE - clutch « « « « + = = sale D)2 R o1
4  164- 40 BOLT - 5/16" x 3/4" NC fl4f heas SOCKEE « v v e e s Ceeeaes 2
5 193- 76 LOCKWASHER - 5/16\counterunk external tooth « + « « « « « » 2
6 C 23740 DISC-friction----x-Q--- et e rees e ool
7 C 15515 WASHER - spring « . e e eeneaseaas P
8 C 15557 OFJ0BOUA ¢ « s e e v e e e . eseee. UAR
9 C 22671 ] SEMBLY - clutchs o c ¢ e e o6 v e e e ool
10 C 23245 nAd pulleye o o s o oo oo oeceas . ceesse 3
11 C 15556 % 010" e e e v e t s e s asne e UAR
1 C 2159% schr 005" - - - . - R UAR|
12 NSsS iservice with (2)C23033 cams and (1)C23508 arm) 2
13 C 16786 X gtch load + o« s s s s e s s e s s sesae s ane eses 2
14 C 15743 A R - spacer (used with C17302 clutch) - RIS |
14 C 18243 ASHER - spacer (used with C18241 clutch) « « v+ v v v ev v« - 1
15 C 16464 PACER - hub (used with C17302 clutch)s + s e o o o o o o e sessl
15 C 18244 @ PACER - hub (used with C18241 clutch). . ... T |
16 195- 2036 WASHER - fan 13/32" (used with C17302 clutch)e e e v 000 ce el
16 O 28 WASHER - fan 17/32" (used with C18241 clutch). « - ... seeel
17 C 1 BOLT - 3/8" x 3-1/8" NC hex L.H. threads (used with
C17302 clutch) + c e e v s v e v o e aonen ceeseesrasesssl
17 C BOLT - 1/2" x 3- 1/8" NC hex L H. threads (used with
18241 clutch) . e ae e e ee e J I |
18 C 23506 ARM - engaging ¢+ s oo vecoceceaes ceesersneeeeean .1
19 C 16616 FAN - cOOlinge - « « « « « « + e Ceneeaeed
20 113- 207 BOLT - 3/8"x1"NChex ZP « « « - - - . 4
21 192- 21 LOCKWASHER - 3/8" « -+ ... c e e s s s e s ess e cvensas b
22 C 19472 KIT - stub shaft, clutch (includes 1tems 2 8, 11, 14, 15
16,17 &19) .. vveeoeen ce s n e e s s e essdeenene 1

Printed in U,S.A,

*QOrder C23506 and C24774 for clutch replacement.

September 1978






CASE 220, 222, 442 AND 444 COMPACT TRACTORS 35

HOOD,.FRAME AND GRILLE

REF, PART NO, DESCRIPTION REQ'D
1 C 16195 FRAME - main, 220 (used prior to S/N 9647856) « « « « ¢ ¢ e s ¢ ¢ v « 1
1 C 16195 FRAME - main, 222 (used prior to S/N 9649590)- « « c « ¢ e ¢ s o0 1
1 C 16196 FRAME - main, 442 (used prior to S/N 9650949) « + s e ¢ ¢ s s s s s s 1
1 C 16196 FRAME - main, 444 (used prior to S/N 9653291)¢ ¢ ¢ v 0 s s s s 0 e 1
1 C 18059 FRAME - main, 220 (used S/N 9647856 and after) « « « « « s s« o+ » 1
1 C 18059 FRAME - main, 222 (used S/N 9649590 and after) « « s ¢+ s s s s s 00 1
1 C 18060 FRAME - main, 442 (used S/N 9650949 and after) « « - » « « ceesel
C 18060 FRAME - main, 444 (used S/N 9653291 and after) « « « « e s o0 o o 1

2 C 16170 TRAY - battery. .. ... e
3 121- 106 SCREW - 5/16" x1/2" WhiZlOCK e e « e e oo s v o eeococeascaacse 4
4 C 16364 HOOD AND GRILLE ASSEMBLY. ¢ e ¢ ¢ s et s e et sssnsssssesl
5 C 15183 SPRING - hood 1atCh o+ e e vesscesnsssossososnssassasssl
6 C 15184 LATCH = hOOU: s 0 0 06 =000 cssoesecossescsesnsssseass 1
7 111- 1 BOLT - #10 x 1/2" NC round head, square neck ««.«.ecuo.... 2
8 192- 18 LOCKWASHER - #10 ¢« o 00 o0 cr s s s rs s as s e seere 2
9 129- 17 NUT - #10NC heX + ¢ e e e s s e asensseananccsccsssncsosss 2
10  195- 512 WASHER -~ 7/32" zinc plated « ¢ + « « s « s e s et araas veaes2
11 C 18153 CHANNEL - instrument panel liner. ;i \¢ ® s ¢ ¢ e e e v st e s -1
12 C 16362 ROD - hood hinges « « « ¢ s ¢ o o s e o300 M+ 0 0 v o« cesssesesl
13 132- 46 PIN - cotter 1/8" X 3/4" « s e v v s dl P e rsoncsansns veeel
14 C 14500 SPACER - hood + « s e e s e vo oot e@ ot e caeesoeesoconcons 1
15 111- 109 BOLT - 1/4" x1-1/4" nd d, square neck « + s+ s o020 1
16 131- 7 LOCKNUT - 1/4'" NC he;f\ ...................... 1
17 C 18890 PAD - f00t L.H, «c v o o/ om0 e s s s cvaonoons ch et e e 1
17 C 18150 PAD - foot R.H., . s s e s e s e e seesasensl
18 113 113 BOLT - 5/16" x 7/%;@:. i, 2
19 192- 20 LOCKWASHER f; ............ e s s a s et s e s e 2
20 C 14729 PAPAE (442 & 444) + v ot e v e e s nen e ens D
20 C 14730 (220 & 222) c e e v st e ensacecneconns 2
21 192- 23 SEERN 2" e v e e vnnn. ettt eneend
22  113- 424 2 Chex.................... ....... 4
23 C 16239 Ba ry hold dOWI « ¢ ¢ e c e o s 0 00 s aosanseocensosas 1
24 C 16373  PIN-Jateh...... st s s s ces e s e s st et ss st as e D
25 C 24137 R i ces2
26 138- 319 (“‘ 0113/1s~x11/4~ ............. Cereereeieered 2
27 129- 102 cets et s et e seesenssesnd
e eceecsorssnreseseanns e .2

&

Printed in U,S.A, September 1978



- 36




CASE 220, 222,442 AND 444 COMPACT TRACTORS 37

SEAT,FENDERS AND TOOL TRAY

REF, PART NO, DESCRIPTION REQ'D
1 C 16408 SUPPORT - seat, front «ccecccceccecsn T |
2 C 16404 SUPPORT - seat, rear.«-«... ceeceeane P |
3 113- 441 BOLT -1/2x2-1/4"NChex (442 & 444)e e e v e veovocravense 2
3 113 427 BOLT - 1/2x3-1/4"NC hex (220 & 222)s v e e v s s e vevosooes 2
4 113- 424 BOLT-]./ZXI”NCheX R EEEEEE TR o-o-.-.-...--z
5 192- 23 LOCKWASHER - 1/2" +veeevecsccsencsrescsnccccassesd
6 C 16430 TRAY -~t00leccececens ctecsccsennnona P |
7 C 16429 PIN-Seat hinge e s e sseesacesnsssssnscaccasnacossnsl
8 C 24318 SEAT =220 & 222 e e e c e et eveasossesscscsssnsvsnssosnsel
8 C 24319 SEAT -442 & 444 ¢ ¢ ¢ ¢ « ¢ c 6 ccccvveccccscnsce I |
9 C 15410 CUSHION = rubber e ecessevescsscssssacnconssncnces 8
10 195- 2021 WASHER - 5/16 x 1-1/4" OD, zinc plated «eeverseccccsass 4
11 26- 524 BOLT - 5/16 x1-1/2" e ¢ e e v ceccascecancans sesenesd
12 C 14534 BUMPER -Seat s e s s estoseascecancasssoascnncscne 2
13  121- 106 BOLT - 5/16 x 1/2" flange WhiZloCK + + s e e s e s e e o ensevees 14
14 C 17152 HINGE ASSEMBLY - seat.-ccsveee e |
15 C 16444 FENDER - L. H, (442 & 444) s s s o o s (s s 0 s0scnssnssaal
15 C 16445 FENDER - R. H. (442 & 444).. ... & RV I I I, |
16 C 16446 FENDER - L, H, (220&222).... ................ 1
16 C 16447 FENDER - R, H. (220 & 222) .. I |
17 C 16393 LEVER - shift «...... A N ) IR S |
18 195- 2029 WASHER - 7/16 x 1-1/4" AR veeeeven I |
19 C 17216 SPRING - shift lever . . e |
20 C 17066 WASHER-cupped.............................1
21 131- 178 NUT - lock 3/8" NCHeX s ceeun.e T |
22 C 14728 GRIP - shift lever {{ s 6¢/e e e e e et tvtncncnscencsscscsssel

Printed in U.S.A, September 1978






CASE 220,222,442 AND 444 COMPACT TRACTORS 39

220 AND 222 FRONT AXLE

REF. PART NO. DESCRIPTION REQ'D
1 C 18812 AXILE-front ¢ ¢ c e c ¢ c 6 ccanewe- s |
2 C 14128 SPINDLE-lefthand-..-.-...--...................1
3 C 14131 SPINDLE -right hand ¢ s e e ¢ ¢ e v e v e ceeessosenscocncseasel
4 138- 99 PIN-TOIl ¢ e sceesossasssoessosssscssnssssca ceesas D
5 C 11906 WASHER -thrust « s s s e s s sassssssssassscssssscsnnsnna 4
6 219- 404 FITTING -IubDE « ¢ ccevececococcccoccassccnccnscnocsses 3
7 C 13106 COVER -lube fitting e s e s v ot e s s cecvetecceccsscacene 3
8 132- 77 PIN - cotter 5/32 x1-1/4" v s s s s v sssssssasssnsssscnse 2
9 C 12975 WASHER - wheel spindle ++-.... ceesennn cesecssancss 2
10 A 30881 WASHER - wheel Spacer s «scseescescssssaccascansance §
11 187- 1046 BOLT - 3/8" NC indented hex head «secceceocccveccasesl
12 C 14334 TIEROD + e oot seessesccsccscasasessasnccsassassse |
13 C 12102 BALLJOINT - 1/2" R, H, thread secvcevecsovcacasnasse 2
14 192- 23 LOCKWASHER - 1/2" zinc plated e e s csoecsccanssscoccss 3
15 129- 125 NUT - 1/2" NF hex R. H. thread ....... secesssscsccees B
16 C 13605 BALLJOINT - 1/2" L, H,thread «cccocessscsscssossce 2
17 129- 325 NUT - 1/2" NF hex L, H, thread . . . ersreerrsrascene 2
18 C 16401 ROD - drag Link « o « v e veeeoee cdoNeVeeeeeenenanens 1
19 NSS PIN - axle pivot (order C22278 and P |
20 219- 17 FITTING - 1Iub€ « e co oo oees @ .................. 2
442 AND 444 E AXLE
1 C 18813 AXIE - front « « « % ................. e |
2 C 16382 SPINDLE - Tight Tt e + « = c o« o e e evooooosoacannnneeas 1
3 C 16383 SPINDLE ~ LeftBfd ) « o o e e o oo e s essacenanonnsnanase 1
4 1838- 99  PIN-TOI « (e e e eeennoceannnn Ceeeeeenrenanee 2
5 C 13605 “‘\ "L,H, thread ...ceoeeecancccossa .o 2
6 C 13716 ASHER et esesessensesscssasccasssscssas 4
7 219~ 404 RENTE NN (17 oY - Y I ceocaes -
8 C 13106 5 D& THEENE « o e o o o oo oo noncennenensnns cee-v 3
9 132- 71 DY ter5/32x1-1/4".........................,z
10 C 12975 WASHER - wheel spindle <+ e e ceaeeecccccsscssccssses 2
11 A 30881 ER - wheel spacer «.ccecoe... crencecscann ceesece 4
12 187- 1046 -3/8" NCindented hexhead «ssssoesssscasassssse 1
13 C 12 %BALLJOINT-1/2"R.H.threa.d-.....................2
14 - 192- LOCKWASHER - 1/2" 2inC plated e« e e oo eeeeeaoaneeennn 3
15 129 NUT-1/2"NFhexR.H,thread s« c c e ot eaceecscscncnsas §
16 129- 5 NUT - 1/2"NFhex L. H.thread o e oo vnsecncsavccncaces 2
17 C 16384 TIEROD ¢ v ettt vevacessscsssccasssacass cceveaaal
18 C 16401 ROD-drag link . e e oo e ccecooosososnscsccsssscnsnsal
19 NSS PIN - axle pivot (order C22278 and C22568). « « o e a e e e e e aes oo 1
20 219- 17 FITTING-1ub€ «:.csesevececoconnnnasncs sesessanssas 2

Printed in U.S.A, September 1978—



40




CASE 220,222,442 AND 444 COMPACT TRACTORS 41
STEERING GEAR
REF. PART NO. DESCRIPTION REQ'D
1 C 16945 CAP - steering wheel (also order [2] C18017 clips) I |
2 C 18014 WHEEL - steering, 220 (used prior to S/N 9647434) « « « ¢ c ¢« - . . .1
2 C 18014 WHEEL - steering, 222 (used prior to S/N 9649226) . . . . ... ... 1
2 C 18014 WHEEL - steering, 442 (used prior to S/N 9650702) ¢ + ¢ ¢ s ¢ v o+ » 1
2 C 18014 WHEEL - steering, 444 (used prior to S/N 9652579) « « « o ¢ e o o & & 1
2 C 18014 WHEEL - steering, 220 (used S/N 9647434 and after) « + » s ¢ ¢ s o 1
2 C 18014 WHEEL - steering, 222 (used S/N 9649226 and after) . . . . « . el
2 C 18014 WHEEL - steering, 442 (used S/N 9650702 and after) « « .. ..... 1
2 C 18014 WHEEL - steering, 444 (used S/N 9652579 and after) » » e « e s o o1
3 131- 356 NUT -10CK 5/8" ¢ s s s s s s soesasosncccscnsssssnssnsss 1
4 C 16200 SHAFT - steering-« e v o v 000 e s oo s ensse s e sssessnsesal
5 C 16644 SUPPORT - steering gear « « + » s s s oo e |
6 C 14200 PIN - PiVOt s o s v v oo s v s essosscnsssssocsosssnsossss 1
7 C 14201 WASHER - ShilTle » » » o o s s o s s s 0 s 6 s s s s s ass0se0 coesessecd
8 131- 1112 NUT - jam 3/4"+ ¢+ s s« . . . cse e s I |
9 195- 2021 WASHER: ¢ » ¢ s o5 1 62 s 116t asssessssssssenssacasascs 1
10 192- 20 LOCKWASHER - 5/16" zinc plated . .-{( cesesevessnsssal
11 113- 103 BOLT - 5/16" x 7/8" NC heX « + + « » N R I |
12 C 14990 GEAR - Steering » » » e s o s oo s o o \By e s e s aasesocosnasces 1
13 113- 206 BOLT - 3/8" x 3/4" NC hex. . .4
14 192- 21 LOCKWASHER - 3/8":+ . sons » @ ............. cecsesesd
15 195- 2069 WASHER - 5/8" zinc plat@id N\ - o7+ e e e e v ec oo senccoaccans 1
16 C 15096 BUSHING - flanged nylo NS i e 1
17 126- 16 KEY - Woodruif 3/16" @ ........... e el
18 C 24098 TUBE - Steering + o ((Goav—s v+ e o v o e e sonensnssansosnsas 1
19 219- 404 FITTING - lube 453 (. /s + c s s s e o s o s e e s e r s e . cee a2
20 C 12975 WASHER - 5/8"(7 53\ » ¢ + + » o 4 st e s s s e e e |
21 C 18017 CLIP - tinne e with C18014 steering wheel) « « e ¢ e ¢ 0ot 2

O
O

¢
@

Printed in U.S.A.

September 1978






CASE 220,222,442 AND 444 COMPACT TRACTORS 43

BRAKE ASSEMBLY

REF. PART NO. " DESCRIPTION REQ'D
1 C 18152 PEDAL -brake* * s s s es s ensnsansassssssssssssnssscscscsl]
2 C 12975 WASHER -brake shaft » s e s e s s e cessecoscssnsssssscncs]
3 132- 336 PIN-cotter1/8x1-1/2" ..... seccscevsesnsaveesvesrcaci
4 C 16370 SPRING -pedal return s s+ s vesssecesssscccccscvenscec]
5 131- 164 NUT -1lock 1/2" NChex svceseevescsscsocssnsscnncsss?
6 C 18147 LEVER - brake lock * e+ *+ece s eceee e e 0 csessemssssess s 1
7 C 16379 SPRING_brakeloc lIll'lll‘l..l.llllll.......l.‘1
8 C 14946 ROD - brake (220 & 222) ¢+ v+ e v ecenosntvcesnsssccssnnss]
8 C 14945 ROD - brake (442 & 444)+ e s o cs s e secccocssccccnnsnses 1
9 195- 104 WASHER-7/16"""""""""'"""""""'"1
10 132- 310 PIN-cotter1/8x1"--'-°-'”°'°'°°'°°”---'----'°4
11 213- 4 CLEVIS - 3/8" »¢eceresscccccccrcnsasccccncccccsns 1
12 141- 4 PINw~clevig s s * v s s eosacssssccscsscnsocssssconsesl}
13 132~ 321 PIN-cotter3/32x1""'°--'---'-'-"°"'-'--'"-'1
14 C 13863 ARM -brake =***ccsesevesecssnccsnscsoscccasecscse 1
15 138- 96 PIN-r0113/16x1"-°""""""""""""""'1
16 C 13866 SHAFT -brake*****scesecce . I I |
17 C 14187 BAND - brake............... .......... RN |
18 C 13526 PIN-CIGVIS"""""""© s e e s 008 s e ses e 2
FRONT AND WHEELS

220 442

222 444
1 C 24435 WHEEL - r It covccococoe sevecasserores 2
2 C 10314 B()]_,'j['c St s s s assssstnssscenssssass 10 _
3 C 24433 BE cludes bearings)e s s s s s s e s s s s a s 2 2
4 219- 403 e'- .............. seesvsssesns 2 2
5 C 12110 _wheel INNEr s ce ¢ s e 0 eececcscscncsnscos 2 2
6 C 12111 G-wheel,outer sreresesesssssssssssns 2 2
7 C 12370 _plastic’front ..... LI R A R T A R 2 2
8 A 70185 - hub, rear (optional) s s+ ercseccecccccanns 2
9 C 2443 EL-rear’vﬁbo]lto......-......-....--... 2
10 A 30 BOLT ~rearwheel s » e e+ s e s e v e resossscsossscsns 12
11 A i CAP - hub front wheel (optional) « « «+ . ceceeseen. D 2

Printed in U.S.A. September 1978



44

MOUNTING POSITION FOR 220 AND 222 TRACTORS



CASE 220, 222, 442 AND 444 COMPACT TRACTORS 45

IMPLEMENT LIFT

REF, PART NO, DESCRIPTION REQ'D
1 Cc 17319 LEVER ASSEMBLY - implement lift....... P |
2 219- 404 FITTING - lube 45° . .......... esececscescsasancaca .1
3 C 16741 ROD - heightadjust « « v o e e s e seceoessscsasassnansnsal
4 C 16751 KNOB - height adjust . . ... e |
5 C 16750 ARM-indicatOI‘ e 4 & & 2 9 5 8 0 5 5 6 6 08 06 000 s ® o8 s 0 000 0 1
6 C 17249 BRACKET - mounting t0p e e e e s e oo seassccccsocansscasl
7 C 17250 BRACKET - mounting bottom ..... e |
8 113- 221 BOLT ~ 3/8X7/8"NCHhEX v vveeececaecocccocasaccanscs 4
9 131- 178 NUT - 10CK 3/8" 4o veesecencasccssccssessnaseccssssd
10 C 17174 LIFT -latch......ii0ceeeennnnseccnanans veeranan 1
11 164- 42 SCREW - 5/16 x 1~1/4" flat head SOCKet « « v c e eoeecseneace
12 C 17281 SPACER -latch . .vveeeesocosocssscsoanssscnssannascd
13 C 17067 ROD-1lift lever push o v v v v v s veevecsscscescssnssssasl
14 C 14525 BUTTON -thumb. « « c v c s cecevacacees P |
15 138- 2054 PIN - spirol 5/16 x 1-3/4" v v vevesessescscosascssanesl
16 C 15564 SPRING-lift lever v :vueecocecococccens T |
17  195- 521 WASHER - 3/8 x11/16" OD. v v s s v s cesesesasannone 2
18 C 18144 BUSHING ¢« c e ot v vovncsencaans D |

Q
©
@\\o
DRAWBA @%%TOW HITCH

o
1 C 13360 DRA1

2 192" 23 . R-1/2"zin(:p1ated.....'.'..o.o-o-oc...'O2
3 113- 424 BOJ| P/2x1" NChexzincplated . « v v vennnnn ceessna 2

Printed in U.S.A. September 1978






CASE 220,222,442 AND 444 COMPACT TRACTORS 47

OWOOTJTDHN B WN M

TRANSMISSION AND FINAL DRIVE

DO b b = s e e b DD S S GO DD I

;i—-maHHHwHHH;m#hHHNNNH)—u—n—u—o Bt D b b DD bt Pt b ek

REF, PART NO, DESCRIPTION REN'D
NSS CASE - transmission(order C24843 and C24802). ¢« ¢ s e e e s s 0 0 o «
C 12713 BEARING - flange .. .cccceoeceosecossssscsoscscsscs
C 16744* BEARING-flanged ® 8 & 8 5 5 & & 8 & 5 O 0 5 B S B S S S S S e B8 s
D 31945 SEAL-2Xl€ v et eesocsseccesanscsnsssnsncsnssnsaans
C 13241 BEARmG-Sleeve..IO....I"..'...'..II.'.O..I..
C 13385 BEARING =~ SI€EVE 4+ s e ccseocacsacacscsassscsnnacnss
221' 4 PLUG-filleranddrainl/Z" 8 6 & 56 8 8 6 5 56 8 850 0 808 08 2888
C 13266 SEAL-ShiftI‘Od ® 8 S 5 S 0 P S P B P N P SN PN PSP LTSS S
C 13211 BEARING-roller’inputshaftll.!...t..‘.l...‘l.....
C 12723 CAP-ShiftrOd 4 8 8 & 8 0 8 5 4 8 5 8 B TP S S E P T S SN TP R O S
C 16699 SHAFT - axle, short R.H. (220 & 222) v v veccenvosncncens
C 22638 SHAFT - axle, short R.H, (442 & 444) ... v vttt nsvasns
C 16700 SHAFT - axle,long L.H. (220 & 222) «ccevoccoesncnccss
C 22637 SHAFT - axle,long L.H, (442 & 444) ...cccceenccnnanse
B 52144 RING - retainer, axle ¢« s o s oo s ssossesssssscssosssna
C 12554 SHAFT - transmission input (220 & 222)

used with C13047 motor, 20tooth c e c e et e v e
C 14199 RING - input shaft seal (220 & 222) used with C13047 motor ...
T 36441 BEARING-thrust(ZZO&ZZZ)ototto oao-occuut'oo-
C 14656 RING - back up (220 & 222) used with C18047 motor .+« oe..
C 13212 RACE - thrust bearing (220 & 222) @
C 12725 FORK = Shift « e co s e s s sees (s ceesencssvaresaae
C 16339 ROD - gear shift ..... s st eraas et s aas s
C 14168 RING"retaining e 5 9 8 80 -0.--.--.0----.0-...-0
C 14644 GEAR - cluster input (19 iNne) cevecceececacacns
C 12553 GEAR - cluster input ( used with C13047 motor

Zotoothspline & B & & 8 5 & 5 5 08 0 KBS BB E N e
c 12551 GEAR-high41t0 ‘BEEEEREEE R
C 12552 ........ S 6 @ 9 ¢ 8 9 @0 b 9 b b 2 e b et e
C 16295 Hes Ref. 34 and 35) « e vvsnennnonens
C 24192  KIT - pinion and side)gear .................... S,
NSS 1a1pin10n ..............................
NSS = GEARdifferential ........... ... . ...
C 12559
C 12560 5 8 9 4 % 2 0 e 25 s 2 s e 0t e e L e e O s
R 17820
28- 680 -3/BX4-3/4”NChexcap LR A R N A N N A A R S A N )
131- 36 ~10ck 3/8" NCheX ,....i'veeuveosonneoonnnsoeans
C 127%\" HER - differential |, ... ... ... eeeeeessonnces
C ASHER - SPacer ., ,....es0000scsc0ssesssscssnces U
C GEAR -brakeidler , ..., ... eveeecevsoccococasneoes
C @% RING - retainer, brake idler ,,,..... e
C 61 BRAKEDRUM ,.,.,....ccc0etsosasocncssssacesess
126- 128 KEY - Woodruff, brake idler ., ......00c0eccaccessenss
C 13196 GASKET - transmissSion COVEr . ¢ v v o e e oscososssccssosa
C 13197 COVER-transmiSSion LI N S S I I I R A I R A N
A 50096 BREATHER - transmission . ... v ceeoeeocensceesenes
192- 19 LOCKWASHER - 1/4" ...t ivevecesosesasasonasss
113- 1 BOLT -1/4x1/2"NChex .....
138- 319 PIN-roll 3/16 X 1-1/2" . ... vieeenoneoscanossosanens
C 14919 WASHER - special, shim ,015" (220 & 222) ,...v0ec000ss.. U

Printed in U,S,.A,

Use C12540 bearing prior to S/N:

220 - S/N 9647434
222 - S/N 9649226
442 - S/N 9650696
444 - S/N 9652551

September 1978



-7 USED ON MODEL 220 PRIOR TO S/N 9649062
Q \ ﬁ USED ON MODEL 222 PRIOR TO S/N 9647203




REF. PART NO.
1 C 15335
2 113- 207
3 114- 200
4 192- 21
5 W 5063-8
6 C 15726
6 C 17298
7 C 15481
8 C 17236
9 218~ 5007
10 218 5062
11 218- 5007
12 C 14195
13 214- 8
14 C 14245
15 C 16101
16 C 11529
17 C 11545
18 A 70100
19 173- 215
20  129- 504
21 C 16689
22 C 16686
23 C 16690
24 C 16687
25 C 17898
26  218- 5107
27  218- 5007
28 NSS
29 NSs
30 171- 247
31 131- 351
32 218- 5062
33 218~ 5007
34 C 17354
35 C 166
35 C ‘ I
356 C 14655
36 C 13047
37 166- 86
38 A 30093
39 A 32190
40 C 16261
41 A 27410
42 166- 24
43 193- 29
44 C 14619
45 C 16794
45 C 16794
46 C 16793
46 C 16793

CASE 220, 222, 442 AND 444 COMPACT TRACTORS 49

HYDRAULIC SYSTEM

DESCRIPTION

SUPPORT -pumpmounting e+ ccceecececesesscsncsesnss
BOLT - 3/8 x 1" NC hex, support mounting » - « = ¢« = s veessoae
BOLT - 3/8 x 1" NF hex, pump mounting « e+ e« ceecens
LOCKWASHER - 3/8" zincplated +ssesscoesvecscsssnss
KEY - square 1/4 x 3/4" (220, 222 & 442) + «+ s vnvveseonsns
COUPLING - pump (220, 222 & 442) (Repairs page 51)ec e e cc oo
COUPLING - pump (444) (Repairs page 51) eseceseccacencs
PUMP - hydraulic (Repairs page 51) eseecvrescveeccccves
FITTING - hydraulic 3/4T x 7/8" "O"RING, pump and valve - -«
"Q" RING - 5/8" for C17263 fitting « « « « - cvecssesssons
FITTING - hydraulic 5/8T x 7/8' "O" RING, pump pressure -« -
"O" RING - 5/8'" for C18321 fitting « e s e e cvevecen oo
EXCHANGER - heat ¢+ s ¢ ccceococcocees ceeses e secee
CLAMP -hOSE s ¢ s s s s s s s s s s s o asossssasosossoscssssccas
HOSE - rUbDEr 3" s e e e cosacecacescsococascncacs ceen

g
8

DO DD = = = bt b DI DO DD S b kb D O b e e PO DO S e O3 DO R

RESERVOIR - hydraulic 0il s+ s s e s sssscncssacssses
CAP - reservoir with insert « « ¢« « o « « R
INSERT - reservoir CaAP e o cv s n Voo ecacns e e
STRAP - reservoir mounting -« - . .
SCREW - 1/4 x 1-1/4" round he .
NUT - square 1/4" NC zincplat
TUBE - hydraulic, pump .\\
TUBE - hydraulic, pump to-¥a
TUBE - valve to heat exclia
TUBE - valve to lower
TUBE - valve to up

(CEC R NN R I B R ]

90° elbow "0 TiNg s e ceccacereenoe
r218-5107fitting e e s e v e s s a0 e nccacns

aulit control, two spool (all models with
Al ift) (Repairs page 53) (Order~C22019 kit, page 53B) 1
5716 x 1-1/4" NC flat head machine « + s o e« e s« ces 2
CK5/16" NC hEX e e eevocnsscssssssnsssasscas 2
( 3
2

MOTOR - hydraulic, 220 (Repairs page 57) (Used
SN/9649062 and after) « s e v sseseossan |
MOTOR - hydraulic, 222 (Repairs page 57) (Used
S/N9647203andafter)--------------------_-----
MOTOR - hydraulic, 442 & 444 (Repairs page 57) e +seeee s
MOTOR - hydraulic, 220 & 222 (Repairs page 55) o« . .
SCREW - 1/2" x1-1/4" NC flanged 12 ptys e+ s o v s s s s s s
SEAL - motor to transmission case (442 & 444)- « « e e+ 4
SEAL - motor to transmission case (220 & 222)s + ¢ ¢ ¢ o o &

(0
Q‘ O" RING - 5/8" for 218-5062 « = » « « « « - Chereeeeaeen.
(dz KEY - square 1/4 x1/2" (444) oo ee v s eee P |

MANIFOLD - hydraulic motor (220 & 222k + < s ¢ s s e s o s
"O" RING - manifold to hydraulic motor (220 & 222) + « »
BOLT - 5/16" x 3/4" NC flanged 12 pt, e e e ve v v caanss
LOCKWASHER - 5/16" internal tooth « « « .« . cees s eaas
HOSE - rubber 4" » » + s e o oo e
TUBE - valve to lower motor port, 220 (used S/N 9649062
and after) =+ s eee.s R N ) seecssosaseal
TUBE - valve to lower motor port, 222 (used S/N 9647203
and after)s s «c o o ve s s s s s scoe e tees s o sses s 1
TUBE - valve to upper motor port, 220 (used S/N 9649062 -
andafter) oooooo .---.-o..-o-oo--.ccoo-.oo--otc1
TUBE - valve to upper motor port, 222 (used S/N 9647203
andafter)"-lD.--ucoa.0!....000....0'.0!"'.01

L] . [ ] L) L] ] L] - - . -
Pt i N DN b e et S b b b



50

\

@ e Py
_ J«»w«w| _




CASE 220, 222, 442 AND 444 COMPACT TRACTORS 51

REF. PART NO,
1 A 37247
2 C 12093
3 C 16162
4 C 17612
5 C 21518
6 C 16412
7 129- 102
8 C 16683
9  131- 176

SPEED CONTROL

DESCRIPTION REQ'D
KNOB-Speedcontrol R R R |
BUSHING - lever=°*°**°°*" R I R R |
LEVER—speedcontrol “« s e e s s e s s escuonssnsoe sececcree]
SPRING-compression'""""""""""" ...... 1
WASHER -oilite ** = *=***cccccecc--. R R |
ROD-control""""“"' ............. LR N R ..1
NUT-5/16"NChex,zincplated""""""""“""2
JOINT - balle** - AR EERERAEREEENEE sresessseenna]
NUT - lock 5/16'" NC hex, zinc plated * * « =+ serecenes *1

HYDRAULIC PUMP AND COUPLING

1 C 15481 PUMP_hydraulic---..... ................ e s e 00 0 1
2 F 53109 PIN - dowel ® ** =" oo..oc®000050-000-0.2
3 C 15730 COVER-;‘ear ........... ¢¥er s seenrssasnsa]
4 ¢ 15731 GEAR ASSEMBLY - driven *Afe *)j~«===- ceeeenen verl
5 C 15732 "O" RING *°*°°**" .....@ tesse s s st enancee D
6 C 15733 BODY-pump ..... Nb o s b5 4 o ¢ 0 8 00 ser s rrececse ]
7 C 15734 COVER-front""'%o”““ ....... e s o s e e e 1
8 C 15735 SEAL-rotary"" R R R |
9 C 18384 GEAR ASSEMBLY fdxiye/ * ¢ o= o=« R N I |
10 C 15737 PLATE - wear*d(* =" ¢ s e s e ceccscccccccccsas DRI |
11 C 15738 SHIELD - hea R R R R R I I I |
12 C 15739 GASKET * * @ ................ R R I NI |
13 C 15’740 SEAL" R R @ % 5 ¢ 6 8 a0 8 8008 esseses e 1
14 113- 111 = BOLT 24\ e e e v e 0o R I I A A |
15 126- 111 "Woodruff ccccctctccerssssaccnn I |
16 C 15726 couR ump (220, 222 & 442) + sttt cec e ]
16 C 17298 CO _pump(444) ............... seeresasena
17 NSS (order item 16)* * v+t esscececcccsccacenns 1
18 NSS Q’\ (orderitem16)"" ..... R R S|
19 A 170112 SPIDER - (for C15726 coupling) <=~ ** AR AR |
19 C 15036 SPIDER - (for C17298 coupling) =" **ccscssecvcce *1

% SCREW - set 5/16 x 5/16"" NC socket head ******scsecs=e 2

Printed in U.S.A, September 1978 -



52




CASE 220, 222, 442 AND 444 COMPACT TRACTORS 53

HYDRAULIC CONTROL VALVE C 16493 (TWO SPOOL)

REF. PART NO. DESCRIPTION REQ'D
NSS VALVE - control, two spool (All models with hydraulic lift)

(Order C22019 kit) (repairs page 53B) s s s e v e oo 1

1 A 60273 RING - retaining e s cesevoeesossessvssvsnansa ceee 2
2 NSS SPOOL - motor (Order C22019 Kit) o c s s s o e e o s e ceesens 1
3 NSS SPOOL - float (Order C22019 kit) T 1
4 A 7982 SEAL - spool. . ... P |
5 NSs BODY - valve (Order C22019Kit) «e:cceeccccnanccans 1
6 211- 9 BALL - steel 5/16'« ¢ e s s s o s ssnosennas P |
7 C 17432 SPRING - relief e e o s e e o e o nvsee ctrrerencsrnssees 2
8 C 17433 SCREW -relief adjuSt ¢ s e cceceeeccsncoccccacoscas 2
9 C 17435 GASKET - reliefadjust cap s+ s e s s e e e s s s voeesoesases 2
10 129- 531 CAP - adjuSt SCYeW « s s e e e e cececccassnscconssoces 2
11 C 17439 DETENT - Spo0l st s veneceansnss T |
12 C 13200 SPACER -detent « « e s s s s s o e s s s assasacascssasaes o1
13 C 17441 SPRING -detent refurn « « e c e e s e e et e esennnnnnas 1
14 C 17440 WASHER - retUrne e s o ¢ e c s e 6 s 0 0 ¢ 0 ¢ Cececececanea 1
15 C 17445 SPRING - relief, tapered « « o v o e s e s ss e vennoas |
16  211- 7 BALL-steel 1/4" «vcecenenn. SN\¢ ¢ s s e caasoscna 3
17  C 17438 COVER -detent «eeveseoosas NN Ve s s eecrsssasass 1
18 C 17443, SCREW -detent « cceveeeefouieceecsescss ceeres 2
19 C 17444 SPRING - detent «+ e v i eessercenneecns 2
. 1

169- 114 SCREW - COVEr « « « « .. .
21 221~ 841 PLUG - pipe « « + « ‘%@ ...................

NSS VALVE «oont b, ingle spool
NS der C22020 kit) (repairs page 53B) « « « e o e « o+ « « C1
< L

1 A 60273 RING,: etaining .. .c v it i ittt e ceenne . 2
2 NSS - (Order 22020 kit)  « o e eevooncaoccasacsas 1
3 A 7982 AL ~ SPO0l ¢ v e e e aceensssnnsesssssssssnsnscsss 2
4 NsS ODY - valve (Order C22020 Kit)s « e s s oo s s ssoaasoaass 1
5 211- 9 BALL - steel 5/16" 4o v et eeeeencacesncaosnssonsa 1
6 C 174 % SPRING - relief « v s vevesnonssnvnssssosannnasans ]
7 c 1" SCREW - relief adjust « e e e e v vt veceacenonsceas .1
8 C GASKET - relief adjust cap v s e e oo cv s e vesvcencecnns 1
9 129- CAP - adjuSt SCTeW s s s snvosconensos ceesesncases 1
10 221- 841 PLUG = 1/4" ¢ ettt e e eeeeenennennnneneaaniannnns 3
11 221- 843 PLUG - 3/8" e vevveennnnnas PP

Printed in U.S.A, September 1978






CASE 220,222,224 AND 444 COMPACT TRACTORS gap

C22019 HYDRAULIC CONTROL VALVE KIT(Two Spool)
(FOR REPLACEMENT OF C16493 HYDRAULIC VALVE)

REF, PART NO, DESCRIPTION REQ'D

C 21496 VALVE - control, tWo 8po0l e cveeesevesssessnsoosees 1
1 A 60273 RING -~ retaining v eeeeecccoscosocssonnsoccsccccs 2
2 NSS SPOOL - motor (Order C21496) ......... P |
3 NSS SPOOL - float (Order C21496) ...cveveveasssnannsse 1
4 A 7982 SEAL = Sp00l  +evseeoonccscesecocccncsacs c.. 4
5 NSs BODY - valve (Order C21496) .......ccoevevsassass 1
6 211- 9 BALL - Steel 5/16" . v.eveccesoosanssossessssaecs 1
7 C 21507 SPRING ~relief ...0c0ccccecccecccacecacccscs 2
8 C 17433 SCREW - reliefadjust .......... O
9 Cc 17435 GASKET - reliefadjust cap +ceceeevecoooosvoccsss 1
10 129- 531 CAP - adjust screw  ..eeceeee ceseccscesossnens 2
11 ¢ 17439 DETENT - Sp00l e ¢ .cveescsccencsconasvoennace 1
12 C 13200 SPACER -detent .« eesssosssscsssssscnssnsos 1
13 C 18850 SPRING - detent retUrn o o e o c o s o cocesonsoescocccsas 1
14 C 17440 WASHER - return ...... s cesscscesanss P |
15 C 21505 SPRING - relief sessesesae P |
16 211- 7 BALL - steel 1/4" «.evue.. N\ R 3
17 C 17438 COVER - detent ..... seseecsscsns 1
18 C 17443 SCREW - detent ...... . teeesssnesee 2
19 C 17444 SPRING - detent ...... cesens ceeses 2
20 169- 114 SCREW - cover .. .o cesecesacess 2
21 221- 841 PLUG - pipe \ e 1
22 C 21506 RETAINER - ball s \ P |
23 C 21509 SCREW - adjust, B |
24 C 21508 GASKET - adju e eeereceee e 1
25 C 21510 CAP - adjust SCReW=—" o ¢ e s e s e cecescascsescsnsse G |
26 C 19025 JOINT - ball csssssssessesssassssneseanes 2
27 129- 122 NUT - 5/16' yzincplated ...c00cec e 2
28 C 18742 ROD - control )N\e e e s e s s o s esoseee ceeceanens ceen. 2
29 132- 26 \S K3/4" ittt ettt 2
30 195- 521 w 16" s h it e iarccs i cnaaracncrcasanna 2

C 21504 KI ief (includes items 6,7, 22, 23,24 and 25) . e ev v o s 1

C 21511 K lief (includes items 8,9,10,15and16) .......0.. 1

Cc 18851 etent (includes items 11, 12, 13, 14, 16, 17, 18, 19 and 20) 1

IC CONTROL VALVE KIT(Single Spool)
JR/REPLACEMENT OF C16492 HYDRAULIC VALVE)

VALVE - control, single spool . .eseveeessscssosnnss 1
1 RING -retaining ....ceeecennece ccacesasavane 2
2 SPOOL - control (Order C21495) +evevevocevcasass 1
3 SEAL -SpP00l v isvesesesssnsscsssannssssscas 2
4 BODY - valve (Order C21495) . ... v ceeeeococceacss 1
5 211- 9 BALL ~ steel 5/16" +.vceevsvcsseaossssnsosasnsaas 1
6 C 21507 SPRING - relief ..o eeevesscnsasscsasassascnca 1
7 C 21509 SCREW - reliefadjust .eeececeoecsosconscsnnses 1
8 c 21508 GASKET - reliefadjust cap ... ceieriecnenscccacans 1
9 C 21510 CAP -~ adjust SCrew .t eessecveessosesocssncsscsne 1
10 221- 841 PLUG -1/4" ..... ccecesssesaaas ccecnsnnas R |
11 C 215086 RETAINER -ballseat «ecceevevnescssncnssnsssns 1
12 C 19025 JOINT -ball ..vtceesaseasacacanccsasnasasansns ees 1
13 C 18742 ROD-control ... veeesveenoeccenssnnssnasesses 1
14 129- 122 NUT - 5/16" N,F, hex, zincplated ..eeceeenvaseoccaas 1
15 195~ 521 WASHER - 5/16" .....c.0.. ceescssessrssecas eees 1
16 132- 26 PIN - cotter 3/32" X 3/4" . iveiesscasssscssasanssaes 1

Printed in U.S.A. September 1978



54




CASE 220, 222, 442 AND 444 COMPACT TRACTORS &5

HYDRAULIC DRIVE MOTOR

REF, PART NO, DESCRIPTION REQ'D
1 C 13047 MOTOR - hydraulic drive (220) (used prior to S/N 9649062)- « « « - 1
1 C 13047 MOTOR - hydraulic drive (222) (used prior to S/N 9647203)« « « « « 1
2 C 14816 PLATE-mOuntingDlo-ooooco-oco.o ..... .-o---ool
3 166- 524 SCREW-cap,ferry5/16x7/8"NF--............... 11
4 NSS WASHER - back up (See Ref, 24) .. ... ceecns R |
5 NSS QUAD RING - mounting plate (See Ref, 24) ¢¢ceevceeecs.al
6 NSS "O" RING - mounting plate (Sce Ref, 24) e e v s et essesanaal
i C 14817 WASHER - thrust (See Ref, 24) ¢ e e e e e e e ceanean sesecael
8 C 14818 SHAFT AND HOUSING ASSEMBLY «cccccceccesoesscansel
9 A 172034 PLUG - housSing s e eoesecccacss . I |
10 NSS "O"RING - housSing plug = s s v eeccsescsctvcncacncesl
11 C 14819 COUPLING - drive for C13047 motor « e s e s e s s s s 0 s s 0 0asl
12 C 13962 SPACER - coupli_ng ¢ b c b0 besesssscssenas e O |
13 NSS "O" RING - housing to spacer plate (See Ref. 24) -« e e e e e a1
14 C 14784 PLATE-Spacer ........... e s e s s essrsesacsssssns 1l
15 NSS "O" RING - spacer plate to geroler (See Ref. 24) ¢ e e e v v 0 v s 2
16 A 27410 "O" RING - housSing« e » s e o s 0 s o s Ceriseiiiaeeaa. 2
17 138- 134 PIN-roll1/4x1" = v ... -
18 166~ 535 SCREW - cap, end 5/16 x 2-1/ P
19 C 14783 CAP-endecececoceces e e e ssseesssesssscs 1
20 C 14301 WASHER»-endcap......@ ........... Ceeeeeaa
C 14822 KIT - geroler (For C13047 3u0toX)=A220 & 222) +esoeseasens 1
21 NSS HOUSING-rollerge:%S} ...... B T |
22 NSS GEROLER------- P 1
23 NSS ROLLER o «.- .
24 C 17811 KIT - "O" RING A ut (Includes items 4, 5, 6, 7, 10, 13,
15, 16 and 20, —AlsoFtems 17 and 19 on page 47). v e v o e v .. . 1

N

Printed in U.S.A, January 1972






CASE 220,222,442 AND 444 COMPACT TRACTORS 5?

HYDRAULIC DRIVE MOTOR

REF, PART NO. DES CRIPTION REQ'D

C 16697 MOTOR - hydraulic, 220 (used S/N 9649062 and after) + « e c ¢ o« - 1

C 16697 MOTOR - hydraulic, 222 (used S/N 9647203 and after) « « « c c « -« 1

C 14655 MOTOR - hydraulic, 442 & 444 ++--c«. .. eecessessssessel
1 C 16516 RING - retaining « « « c « e e s s s e voosssosssonsseassecl
2 NSS SPACER - (See Kkits below) « « s s s 0 o« ceeoen teesesssnal
3 NSS SEAL - 0il (See Kits below) s « s s s s e sosecsnososocsccsl]
4 C 14827 HOUSING ASSEMBLY - 442 & 444 ++ v v cccv e v R |
5 C 14837 ENDCAP“....I... ..... .‘.ll.ll.’..l‘l'.l'.ll
6 NSS SEAL-(Seekitsbelow)-.-.-.-....-..............2
7 C 14828 SHAFT - COUPLING + s s e oo s s oo saossasssssossascensl]
8 D 72853 DRIVE LINK - 220 & 222 e ccccssasncsvosesasvssnnel]
8 C 14829 DRIVE LINK - 442 & 444 « e e cosseccccocccsssescassl
9 C 14830 PLATE - WEAT s ssaosassssscoccsssssnsaanrsssancel]
10 C 18110 ROTOR ASSEMBLY = 220 & 222 cecsssvesocscassccsn]
10 C 14831 ROTOR ASSEMBLY - 442 & 444 R R E RIS |
11 NSS PLATE - manifold (order C24731 Kkit)s e s s e e o ececcccevss]
12 C 24731 KIT - manifold (includes plate)s « « » S ceesssscnnsscncl]
13 C 14834 COMMUTATOR AND RING SET R I |
14 NSS RING - sealing (See kit below R I |
15 C 18092 SLEEVE - 220 & 222 « + » » g
15 C 14836 SLEEVE - 442 & 444 @ ..... P |
16 28- 662 BOLT - 3/8" x 3-17/8 DO, /220 & 222 +rosenrennesasT
16 C 14838 BOLT - 3/8" x 4-3/8 :x X, 442 &£ 444 oo renaranana T

C 19037 KIT - "O" ring and(§ea}, Xincludes items 1, 2, 3, 6,14 & 17). . 1
17 C 19212 WASHER - back et et s s a s e ec s e e eeecesl

Printed in U.S,A., September 1978



N I

'II///I/”’

%@___..\\\\\A\W
~J St




CASE 220, 222, 442 AND 444 COMPACT TRACTORS 59

Cc16852 STARTER-GENERATOR
DELCO #1101875 (Order A 70202 Starter)

REF. PART NO, DESCRIPTION REQ'D
1 R 15106 BOLT -through ¢ ceececececevsossssscssvsocsecacasonse 2
2 A 43494 FRAME ASSEMBLY - commutator end « e e s s c s csacececses ]l
3 192- 20 LOCKWASHER - 5/16" +scesnoscccncssnssnssasnscasce 2
4 A 40702 KIT - stud (Includes items 16,18 and 19) cecoeccecececsas 1
5 A 72039 HOLDER KIT ~ ground brush «ecececocccecccccacocssal
6 A 72040 HOLDER KIT - insulated brush c c e e c c s s s s sssassnscocss 1
7 A 72038 BRUSH ASSEMBLY . .. .. .- sessassessssresnesseacee 2
8 R 15090 ARM - brush preSsSure .. «ccseesessecccccess cseencnsss 2
9 R 16161 SPRING -~ brush arm ¢ « ¢ s c s e e a0 e ceesesssssenrarass 2
10 A 72042 COIL ASSEMBLY -~ field R, H,c s s s e s 0 s sssvsvnenoccccces 1
11 A 72048 STUD - armature terminal « c s s o s c o s o ocasesssssnses 1
12 R 16147 BUSHING - insulated, armature stud « .esscececesccccescl
13 A 41927 WASHER - armature Stud . s s eosesssseosscccsassccse 2
14 129- 18 NUT - terminal stud 12-24 heX s e e s eesecccccncee cecees 4
15 192- 17 LOCKWASHER - terminal stud #12 «...... Y
16 R 16148 WASHER - insulated, field stud (Order A40702) ... cccceec.l
17 A 72043 COIL ASSEMBLY - field L. Hoe ¢ s e 0 o ie 0o e 0 0 o s T |
18 NSS STUD - field terminal (Order A4 T |
19 R 15077 BUSHING - insulated, field stud (Qzrde 0702) e ¢ 00 cnses eeesl
20 A 25447 INSULATOR - field coil « « ¢ o o & cececscssssesssss 2
21 A 40736 SHOE - pole s s o s asovsaas({s eecsescsssssaasceesl
22 A 40736 SHOE - pole e e ceecee PPN e e enssesenssscsccncscas 1
23 A 43495 ARMATURE .. .cs 60 > oeesenceese P |
24 126- 111 KEY - Woodruff, arma A sssesessenessscs s e .o 1
25 A 42127 SCREW - pole ..., % f et cessesssscecsscsnaneans ee 2
26 NSS BODY - starter, ggne r(OrderC16852)---o-----------l
27 A 41959 SCREW - 10-32 ound head « s s s e o socesssacacas e+ 3
29 A 44433 RETAINER 3DY - bearing (Includes Refs. 37 and 38) - . . . 1
30 R 16170 GASKET - & etainer. c ccocececees D |
31 A 43356 BEARIN riveend--.....---................1
32 A 172046 FR ASSEMBLY - drive ends e s e e oo esooses ceereeaasl
33 A 72047 s S e e eeeeneeenneaa
34 C 14344 P starter, generator drive e c e s e ecececcncccns |
35 192- 26 ASHER - 11/16" plated « « e s o e e B |
36 A 25546 armature shaft, drive end « s c s s e e s e e s s essvaacsnne 1
AINER - grease (Order A72050)c s v o v oseseccvocccesel

1

37 NSS
38 NSS @(@EAL-felt(orderA7zo5o)n--ouno- ----- ® e 0 6 6 0 8 68 s oo

Printed in U.S.A, ~ September 1978 =



£y
60

S
%

OJ’I/I///////

\

O
¢S

4
M/.///é__%\\@

COrSTTN
3

&

N &

g
N\///ﬂ?@aﬂ.\\

LTI




coooqc:cn.hww»-;u

btk
- O

Y e e el il
QW= uvi bW

CASE 220,222 AND 442 COMPACT TRACTORS

A70202 STARTER-GENERATOR

DELCO 1101970

(Service Replacement)

. PART NO, DESCRIPTION REQ'D
R 15106 BOLT - through (Includes washer)y * ***°* secscereccecsee D
A 72104 FRAME ASSEMBLY - commutator end EREAARE RS R |
R 15087 RING -~ bearlng retainer = ° - R esessesee]
A 25461 BEARING-commutatorendball---"---------”--”---1
A 72039 HOLDERKIT-grOundbruSh"°°°'°"""°° ----- IREEER
A 72040 HOLDER KIT - insulated brush = s s sesscccccsecrcccc=]
A 72038 BRUSH ASSEMBLY- ¢ = ¢« - ves e ses s cesessesscecsse
R 15090 ARM_brushpreSSure.-... ----- s s s s s s s s csaes N ]
R 16161 SPRING - brush arm s " s s 8 s s P o s e e e ceesensesced
A 72042 COIL ASSEMBLY - field R Hy e s s ocsccccecsesrceses S |
A 72048 STUD - armature terminal * - -« - O R R IUIE cesssee]
R 16147 BUSHING - insulated, armature stud* *¢=** <" *~ seesscecce]
A 41927 WASHER_armaturestudon-.‘. ----- s s s s s s essseeccess D
129- 18 NUT - terminal stud 12-24 hex+ =+ -« R AR
192- 17 LOCKWASHER - terminal stud #12¢+ " IERRRNEE SRS |
R 16148 WASHER - insulated, field stud =+ **=° """ tesesecerceenn]
A 72043 COIL ASSEMBLY - field LLH, <=2t °°" A |
NSS STUD - field terminal (See Ref, cecsesenecccccen]
R 15077 BUSHING -~ insulated, field stud (O 702)r e o0 AL |
A 25447 INSULATOR - field co11 N (ER NI RER R AR
A 40736 SHOE - pole, plain =« *** “ o s e es s s s veo ey
A 40736 SHOE - pole,notmed" . ...... ...... ceeev ey
A 72041 ARMATURE *#*°*-«+* N ...... cesenncsses ‘1
126- 111 KEY - Woodruff arma 4- --------- EEREAES
74- 610 SCREW - pole * e cs s st e s s s esss s e oD
NSS BODY - starter, geue (Order A70202)c e mmrr e ce1
173- 237 1 /9 d.hd, **°-°" Cs s s e s e esoseeseg
192~ 18 6" plated < ¢t ettt R R I I |
A 44433 LY - bearing (Includes Ref, 37 and 38) = =+ *° 1
R 16170 gretamer-- ..... cresererasen A |
A 43356 driveend s ¢s s e cesserseeses]
A 72046 MBLY drive end s e s e s as e s s s s s RRES
A 72047 creeenes Cessesesenenn R EEEE]
C 14344 LEY - starter, generator drive * " RERRARR A |
192~ 26 QC) WASHER-I]./IG" plated ...... s s e r e e s o0 e NS
A 25546 T - armature shaft, drive ende + » s s ssesreecec ]
NSS @ RETAINER - grease (Order A72050) =+ === ~-*"* AR |
NSS % SEAL - felt (Order A72050) = ¢ e s === =" ceersesacasssns]
NSS SPACER-armatureshaft,inner---------------'-------1
A KIT - stud (Includes items 16, 18 and 19) »+ ==+ =s=*°*1

Printed in U.S.A.

September 1978



62




CASE 220,222, 442 AND 444 COMPACT TRACTORS 63
ELECTRICAL SYSTEM

REF. PART NO. DESCRIPTION REQ'D
1 C 18005 HARNESS - Wire e « e e e s s e e s s s e s s s s oo« s s e e e e s s s 1
2 C 17187 WIRE - ignition switch to solenoid (yellow 8') =« - = e cseeceee ]
3 C 14565 CABLE - battery to solenoid (red 10-1/2") ««sseeacacacaan 1
4 C 14566 CABLE - battery to ground (black 12'") e s s csreesecrvesces ]
5 C 21993 SWITCH—neutralsafety L N T N S R T A O A I I ST S AP |
6 C 14553 SOLENOID - Start e ec s esancccnccsasssosasssssnns 1
7 NSS REGULATOR - voltage, 12 volt (order C24221)+ » » = e v s oo s e oo 1
8 C 16852 STARTER - generator 12 V, (Repairs page 59) Delco No, 1101875 1
8 A 170202 STARTER - generator 12 V, (Repairs page 61) Delco No. 1101970 1
9 C 14537 CONNECTOR - headlamp * 2 4 8 5 8 58 2 8 28 9 s s s s a0 se e 1
10 C 17186 LAMP ASSEMBLY - warning, generator indicator =« s+ s 1]

B 50213 BULB - generator indicator (red) =ccccccceoses o]
11 C 22571 HEADLAMP ASSEMBLY - 12 volt (Repairs page 63) « -+ =+ o s s« 2
12 C 18197 BATTERY - 12 vOlt--cvcrcececerscocccncnase teeres]
13 KO 231281 COIL - ignition 12 volt e =« + s e s s e s s o e v e sress e 1
14 KO 232535 COVER - breaker contacts =« =+sccscecnceceen. seeseceen 1
15 C 17275 WIRE - regulator ground to solenoid (white 7"+« cc-ece... 1
16 C 24301 SPARK PLUG - (includes gasket) » » e+ s esseassvcrcerecee]
17 A 27251 GASKET_sparkplug ...... e s e e s s sassssesecsnssal]
18 V34433 CABLE ~ hightension ~+ -+ -ccesceecsannn. R I |
19 KO 230722 CONDENSER *-++cccsosonccacsnnsacaaancssssnnass 1
20 C 19055 SWITCH - PTO safety, 220 (used S/ 7856 and after) ------ 2
20 C 19055 SWITCH - PTO safety, 222 (used 590 and after) - ----- 2
20 C 19055 SWITCH - PTO safety, 442 (us¢d-S{N\9650949 and after) ----- - 2
20 C 19055 SWITCH - PTO safety, 444 (usg 9653291 and after) =+ -+ -+ 2
21 C 18140 WIRE - solenoid to PTQ saféty switch (black 17") e s e s e s nse s 1
22 223- 20 FUSE - 20 amp. (use C18005/harness) s ce v e se s ot ]
23 NSS 839 and C17808) =+ -+ oo - ceen
24 C 12684 KEY - ignition, prior to S/N 9647623) + ¢« » + e« - - - 1
24 C 12684 KEY - ignitio sed prior to §/N 9649384) » « <+ + - ¢ - -« 1
24 C 12684 KEY - ignitj used prior to S/N 9658013) ¢+ ¢ =« ¢ e - 1
24 C 12684 KEY - i (used prior to §/N 9652857) s e e v e e s e s e 1
25 C 23839 SWITCH - it (mcludes key) used 220 S/N 9647623 and after) 1
26 C 23839 SWITC on (includes key) used 222 S/N 9649384 and after) 1
25 C 23839 't10n {(includes key) used 442 S/N 9658013 and after) 1
256 C 23839 q ion (includes key) used 444 S/N 9652857 and after) 1
26 C 17763 < ilon (for Cl7796 switch) - eccccecccececena.n 1
27 C 23839 A c e ear e e e s s tasesecassannn 1

A 2409 Y - lgnltlon ..... P SR e s s s e s oo e e s oee 1

C 17808 'IAL-ignition ........... s s e e s e e s e s aesensaa 1

@ TAIL LAMP
(A20965)

1 N @ LAMP ASSEMBLY - flood and tail (order D70115) . ¢ e e v e e ¢ c e o 1
2 B S% MOLDING - lamp retaining « - .eececeeececeaecea- een1
3 SCREW -moOlding « ¢ « v s s s s sssssosnsvssancnenosece 1
4 0855 LAMP - sealed unit..... e |
5 50223 BULB-red15C,P, 12volt ...... T |
6 502'73 WIRE -switch .. .. i ceeeccceccccons teb e eee 2
7 173- SCREW - Wir€ e v o coecesecececscnccscnacncssocse 2
8 193- WASHER - 1/4"10CK . v e e v s s eas cesecsssecscesnene 2
9 NSS SWITCH (order A43182Kit) . v v v e e o v s caocnases cesasal
10 NSS KNOB-switch ..o vveeererencenecsesosossnnanadl
11 A 39888 NUT-switch......cc0cevacecnn cescacsnns ceesel
12 10927 SPRING - terminal ....... e e eecccceccnneas co e e 1
13 NSS BODY . it veeceesncnosnsscsscssecncsasncccssocccsaas 1
14 B 50293 TERMINAL -~ Wire ... v e eeveeosocesccocsansasnans 1
15 129- 105 NUT -1/2" NCheX c v v eunoonsannannssssnsssnnscs 1
16 192- 23 WASHER - 1/2"10¢K o v e v e nve - s |
17 10923 WASHER - bearing . ....ceeeceseacece R |
18 113- 209 BOLT - 3/8 x1-1/2" NC hex, zinc plated ............. eenl
19 192- 21 LOCKWASHER - 3/8" zincplated ......cccencees ceeseen 1
20 129- 103 NUT - 3/8" NC hex, zincplated « v v s s e e v eereaeeeocnans 1
21 A 34046 BRACKET - mounting, tail 1amp ... e v e oo ececosccaccens 1
22 A 43182 KIT - switch (includes knob) .. ..... P e |

Printed in U,S.A. September 1978



64

LY VRN S

X

%@

s
RS S
‘ ® Seho 4

@\ @\{ ,;@
@\ 7?@ g %7—73"‘?‘\\@




CASE 220,222,442 AND 444 COMPACT TRACTORS 65

ELECTRICAL SYSTEM HARDWARE

REF, PART NO. DESCRIPTION REQ'D
1 C 14060 NUT - back up 3/4" ..... Ceeeann S 1
2 c 17921 NUT - escutcheon 3/4". . .. v.eeeessnecncosnsssssssnse l
3 C 10836 NUT - speedtype "U" . i veencssrcccccecsncccas easees 4
4 187- 485 SCREW - #10 x 5/8" Self-Tapping Hex, Zinc Plated . ...sc0.. 4
5 131- 629 NUT - speed type "U" . .... ceseesssssssareracsenas . 4
6 187- 1047 SCREW - #8 x 1/2" Self-Tapping round head, Phillips . . . ..... 4

C 22571 HEADLAMP ASSEMBLY ....cccceo ceesssassssancess 2
7 NSS RECEPTACLE - headlamp (Order C14302) . v v c v e v e v c e 1
8 C 14305 BULB-headlamp ....veeesecccccass P |
9 C 14304 GASKET - headlamp .« c « « ¢ = & seescsessenessesaeae 2
10 C 22573 LENS -headlampP ..sceeo sososrnosccses ccecan eess 1
11 113- 103 BOLT - 5/16 x 1" NC hex, zincplated ....vcoevveceasses 2
12 192- 20 LOCKWASHER - 5/16" zinc plated ....cececeasessnosae D
13 195- 520 WASHER - 5/16" plain, zinc plated o+ eoeeceecscaccccccs 2
14  129- 102 NUT - 5/16" NC hex, zinc plated . . « e e e e e s o s cecscasneae 2
15 111- 202 BOLT - 5/16 x 3/4" NC, round head, squareneck ....eccee. 1
16 111- 108 BOLT - 1/4 x 3/4" NC, round head sq neck ....c0.. I |
17 129- 101 NUT - 1/4"NCheX +veveuninnns P |
18 113- 102 BOLT - 5/16 x 3/4" NC hex, zinc ceessessenanaan 1
19 193- 70 LOCKWASHER - #10 external tootll . \\eVe e ¢ e e e e e e e eese b
20 129- 122 NUT - 5/16" NFhex . .0....((> teececscsessssenas 2
21 C 14599 BRACKET - starter gene radjust s s o cececececccenane 1
22 129- 27 NUT - #10 NFhex ,.,... O cesnanancss essseseanes 2
23 192- 18 LOCKWASHER - #10 .. ]
24 169- 131 SCREW - #8 x 5/16" N terhead ..o ceveeccecccnccas 3
25 113- 1 BOLT-1/4x1/2” X, zinc plated .......... ceeenee 2
26 192- 19 LOCKWASHER - \ cplated .. i e vencsescnncces 2
27 C 18788 ATtEY PENerator. v v v o v e esccosnscenns P |
28 113- 206 2 A NC heX it e v eceencen ccsassscsnnsne 2
29 192~ 21 LOCKW R B i iieees st cssecesecenesennnnsee 2
30 NSS SUPRO starter generator adjust(order C18999) . . v . v e e e a s 1
31 111- 131 BO 4x 1-1/8" NC round head, square neck ....eooe.« 2
32 193- 57 LOCKWASHER - 1/4" external tooth’ creenncesaes cresss . 2
33 120- 101 4"NCheX........ ......... teteccecsaases 2
34 C 17546 MMET - Wire.......... P |
35 C 18204 SCR - nylon #10 x 5/8" binder head ., . .. cvovcoeoo eeosse 2
36 C 15703 WASHER - nylon 3/16". e c s c s e s sscsooscssccccossssss 4
37 C 1570 UT -nylon #10-32 ¢ c s s e s s o ssessesasssssosnsoscsoesssd

@»@ BREAKER CONTACTS
NSS

1 LEAD - breaker contact (purchase from local supplier). . v o v e v u. . 1
2 KO 220297 GROMMET - contactlead _,......cccce. R |
3 173- 210 SCREW - #10 x 3/8" round head, zinc plated Y |
4 192~ 18 LOCKWASHER - 3/16" zinc plated Ccecesecececas teeees d
5 KO 232535 COVER - breaker contact, , , ., ........... P |
6 KO 220174 GASKET - cover ... ..... P |
7 187- 408 SCREW - #6 x 3/8" Self- Tappmg ............... eeeeol
8 173- 224 SCREW - #8 x1/4" NC round head , , . ,,....... R |
9 193- 5 LOCKWASHER - #8 internal tooth __ ., ..... PP |
10 ¢ 24135 POINT SET - breaker contact assembly teecevcececesa 1
11 NSs BRACKET - breaker contact (order item 10) _ _ . _ .. ..,.... 1
12 Cc 23870 ROD - breaker contactpush . .... P
13 KO 275182 CLIP-wire . . .......... cescsessssreraneean ool

Printed in U,S.A, September 1978



3958
[ZITIE

<4

(4 15)
casell . 242

' 00, .
goell ... ... 444\

»
»

o
4

3
3




CASE 220,222, 442 AND 444 COMPACT TRACTORS 67

DECALS

REF, PART NO, DESCRIPTION REQ'D
1 321- 1571 DECAL - "CASE" ¢+ s e v s s oceeecosocsasosnas P |
2 321~ 2111 DECAL - attachment drive I |
3 321- 18 DECAL - gasolings - « « e s e c e s e 0o ceressssesssassnes 1
4 C 14539 DECAL - hydraulic reServoir « ¢ s e e s v e v e v o cveoceccecee 1
5 321- 1788 DECAL - shift range - s« s s s s e e s s s e vsonn B |
6 321- 1785 DECAL -float « ccccvcosec.n Chiseers et ss et eeas e 1
7 321- 1789 DECAL - attachment height « s+ s s ccccccecccccannn sl
8 321- 1786 DECAL - ignition switch <« e o eeseeee o P |
9 321- 1784 DECAL - instrument panel s« + + s s s s s s s s s s s s sovecvocsen 1
10 C 15690 DECAL - hoOd 220 R\ H. s + s s e s o e neosesossosocssnensns 1
11 C 15691 DECAL - hood 220 L.H,, hydraulic drive.«««seeceoeeeecess 1
12 C 15692 DECAL -hood 222 R.H, ¢« s s s s s s s 6 s s s s s s s s e cesecssoss 1
13 C 15693 DECAL - hood 222 L.H., hydraulic drive«« ««c«cceocececen «e 1
14 C 15694 DECAL - hood 442 R.H, ¢ e ¢ e s e n oo n v snans S |
15 C 15695 DECAL - hood 442 L.H., hydraulic drives - .+ .. teeecenen 1
16 C 15696 DECAL -hood 444 R.H. + s s e e s s s aeseeceanconssascs S |
17 C 15697 DECAL - hood 444 L.H., hydraulic driye R I |
18  321- 2110 DECAL - brake 220 (used S/N 964785¢ After) « « ¢« s e s 000 e 1
18 321- 2110 DECAL - brake 222 (used S/N 964959 after) ceseeceeea 1
18 321- 2110 DECAL - brake 442 (used S/N 96% nd after) « o s e s e 1

1

18  321- 2110 DECAL - brake 444 (used S/N §653297 and after) « « « « « « « - e
@\\0

Printed in U.S.A, . September 1978



\
)




CASE 220,222, 442 AND 444 COMPACT TRACTORS 69

D8 WHEEL WEIGHTS - MODEL 220 AND 222

REF, PART NO.

1 NSS

2 111- 532
3 192- 23
4 129- 105

DESCRIPTION REQ'D
WEIGHT - wheel 12" (Order as Machinery Item)- « s+ =" 4
BOLT - 1/2 x 3-3/4" round head, square neck, NC,

zincplated P I I A A R AT A I N I L A 8
LOCKWASHER-I/Z"zincplated““"” ....... ssece. g
NUT-I/ZHNChex.-o--oooooooooo-o-ooc-c..oo-u-o8

D10 WHEEL WEIGHTS - MODEI®2 AND 444

1 NsS8

2 111- 530
3 111- 531
4 92- 8
5 129- 105

@

9
<3

Printed in U.S,A.

QO

WEIGHT - wheel 15" & 168 (O as Machinery Item) " **° " " 4
BOLT - 1/2 x 2-1/2" ro eag, square neck, NC,

zincplated - 8 8 & 8/ _F N n)e & o s ® & &4 8 % & ® o o 0 5 0 0 o ‘.I..4
BOLT - 1/2 x 2-3/ head, square neck, NC,

zmc plated * % @ & 6 a8 ® 00 00 « & 6 8 6 8 8 0 8 08 00 4
LOCKWASHE c plated ® & 8 2 8 8 ® & 5 8 0 00 0 e 5 8 & 0 o0 8
NUT_I/ZH e e e 0 s s 8 00 s 00 s e PO A N B B 8

S
o

January 1972



USED ON MODELS 220
USED ON MODELS 2
USED ON MODELS

USED ON MODELS 220 PRIOR TO S/N 9650692
49209 AND AFTER  USED ON MODELS 222 PRIOR TO $/N 9649209
USED ON MODELS 442 PRIOR TO S/N 9647413
USED ON MODELS 444 PRIOR TO S/N 9652542




CASE 220, 222, 442 AND 444 COMPACT TRACTORS ”n

MODEL H30 HYDRAULIC LIFT

REF, PART NO, DESCRIPTION REQ'D .
1 C 17314 CROSS SHAFT ASSEMBLY ...... ceesaseeresencacns I |
2 219- 404 FITTING - lube « + « - & « Ceesreeesraanesacsansan I |
3 C 16741 ROD - he1ghtad]ust....... ........... P |
4 C 16751 KNOB - height adjust + « c e e e e e e o v cea e oo 1
5 C 16750 ARM - indicator «..... ce et eer s rarane st P |
6 C 17249 BRACKET - mounting, tOps e s o s e e e c e e v o siessaeerneeal
7 C 17250 BRACKET - mounting, bottom « « c s s cevecerscecccccen .2
8 113- 221 BOLT - 3/8"X7/8"NCheX «seovsvencoocccans cereeend
9 131- 178 NUT - 3/8"NChexX sseesscsececen Ceesssasssecnceead
10 C 16163 LEVER - lift control .. ....-. cesssersrseesee s seal
11 A 37247 KNOB - control 1eVer « s « s s s s s s s s oo aseeecs B {
12 129- 102 NUT ~ 5/16" NC hex oo oo ctecsse s sesasssessasan 2
13 C 16412 ROD - control « e « o e« e a0 0o st et essesssennecen s essal
14 C 16683 BALL JOINT. - ¢ ¢« e« o & s e caensteacenaneanns e |
15 C 21518 WASHER -~ oilite « « ¢+ 4 & e s s essesncsees e |
16 C 17612 SPRING - control lever........ s b e s e es e e ss s enascn .1
17 C 18144 BUSHING - height adjust « « « ¢ o s s v oo s s 0 e snnss B |
18 195~ 537 WASHER = 1/2" ZP ¢ v v v v veoa el Ny eeeenernacccacces 1
19 132- 349 PIN - cotter 1/8" x1'". ... ... e NN ¢ cssscenonronne |
20 C 17575 BRACKET—cylinder........ ....... P |
21 113- 207 BOLT - 3/8" x 1"NChex.. ¥ cedtcsses s s s s e eaae 2
22 131- 178 NUT - lock 3/8" NC he et s s enonsesosane 4
23  195- 104 WASHER - 3/8" x 1-1 O veee s ciesarrerannesd
24 C 17628 PIN - cylinder {0 1ever—~00n e « « « e o o o P eeeesa s ces e s .1
25 C 17536 PIN - cylinder foot e eecsansrescecanas P |
26 131- 176 NUT - lock 5/16" NCREX + « e« e e e e v oo D |
27 C 18019 ARM - height ..... c et e s eare et ane s I |
28 C 17224 HOSE - short((./7aWe s s s s s s s aacsevocoess T |
20 C 17225 HOSE - lopg (e ith C16134 CYlinder) « e s v oo v v rnnacacnns 1
29 C 17734 HOSE - g \ e with C18318 cylinder) + ¢ ¢ ¢ ¢ e e e e e e e eseesl
30 221- 1375 E ‘ {alx 90° (use with C16134 cylinder)e « e e s s v oeeessl
31 221- 1131 1/4‘ x 1" (use with C16134 cylinder). « .+ ¢ « o o - eeal
32 218- 5056 - valve (includes 218-5004 "O" ring). - - . . ceseseses?
33 C 18318 DER-llftlll.l"C llllllll Qoilllﬂ.l'l.'l.lll
34 C 16133 ODY-cylinder"""""""'° ----- .n;-o-.-.ol
35 C 19104 @RODANDPISTONASSEMBLY'"""""'"""""‘1
36 C 171 FOOT - cylinder (use with C18318 cylinder) === ***°1
37 NSS SEAL cvsevsssssoscesss caseseesanas ceerenneny
38 NS HO" RINGe+ e+ o rosecscosssssecans cesassesessssed
39 O RING+ » s coossesovrsossacs sessesnoeneca cecene D
@ 68 KIT - seal, cylinder (consists of items 37, 38 and 39)+ ¢+ ****--"1
40 361 PIN-cotter3/16"x21/2”------- ..... csosceereee ..1'
41 NSS VALVE - hydraulic, 2 spool (Repairs page 53)(Order C22019 kit) *
42 C 12093 BUSHING_Ilftlever s e 0008 e e s e e o e e .o.-.-ooou-l
43 187~ 1006 SCREW -1/4" x 5/8” NC hex, self-tapping ceeccrsencc e L |
44 132- 348 PIN-cotter1/4"x1-1/4"---------------- ..... sesese}
45 C 16134 CYLINDER - lift s v eesosooseseseoccnns ceedroosanan 1
46 C 14692 FOOT - cylinder (use with C16134 cylinder)s = ¢ ¢ *** " el

Printed in U,S.A, September-1978



72




CASE

220, 222, 442 AND 444 COMPACT TRACTORS 73

H26 THREE POINT HITCH 442 AND 444
FRAME, LIFT RODS AND ARMS

REF. PART NO,
1 C 19740
2 219- 405
3 C 14722
4 C 14724
5 138- 309
6 132- 91
7 195~ 541
8 C 14715
9 C 14991
10 113~ 118
11 131- 176
12 B 52118
13 A 30338
14 C 14725
15 C 14717

C 14712
16 C 14703
17 C 14709
18 C 14710
19 138- 59
20 C 16128

DESCRIPTION REQ'D
HITCH PLATE ASSEMBLY..... D |
FITTING - lube ...... ceescsesssassencssnas cecenes
NUT -1liftrod ..o ceeeescccsscscssccccccnscos esss e
RODASSEMBLY - R. H. lift « c o e e c e coceccsscsancanse
PIN-roll1/4x4" «veeeeeans cececasacensrenvene
PIN-cotter 3/16 X 1" ¢ i e s eneeessossavcccacns cee
WASHER - plain 5/8" v v cecececsococcncss s sssncse
ARM - lift. e c o s o v ececesss ceeones cessessenss s
CHAIN - stay 19 links ..... ceeessssssessresneecss .
BOLT - 5/16 x 5/8" NC hex, zinc plated « v e« e e e e e 0 = e o s .o
NUT -1lock 5/16" NCheX s e e v eaesceceses cesssessas
PIN-KUHK v vosneccecccccccsne cceassssssans e

I_‘INKASSEMBLY ..... ® & &6 & 8 8 & *® & & & & & 2 & 0 &5 0 0 0 e e

BALL END ASSEMBLY L. H
PIN-roll1/8 X7/8" cocun
PIN-CleViS5/8X3"...-.. . .

\\
O

b D s e GO PO DO DD DO W O R

CYLINDER AN @ AWBAR MOUNTING

1 C
2 C
3 C
4 132-
5 113-

Printed in U.S.A,

19740
14975
14976

310
417

HI EASSEMBLY . cccovsoovcoscocens cecceacen P |

. cylinder mounting . .cccceceseee e |
er cylinder mounting ...ccecesasasesscescces]
otter 1/8x1"..... teesacescs st eseresanseann 3
QLT - 1/2 x 1-1/4" NC hex, zinc plated ¢+ e e e oo ceaeees 2

December 1-974



74




CASE 220,222, 442 AND 444 COMPACT TRACTORS 76

MODEL H26 THREE POINT HITCH AND MODEL
F27 HITCH ADAPTER

HYDRAULIC CONNECTIONS AND COMPONENTS

REF, PART NO, DESCRIPTION REQ'D
1 221_1139 NIPPLE-1/4X3" et ssrossecrrersrserreeen |
2 221_1375 ELBOW_QOO......... ......... e e s e 0 e 0 s 00000 0sae .1
3 C 17188 HOSE-hydraulicshort" ..... ) teccsccccccnnce g
4 C 17189 HOSE-hydrauliclong""""""""""""""‘1
5 218- 5291 FITTING - tee (Includes 218-5004 "Q" ring) * == *~*****+* 2
6 C 15771 CYLINDERASSEMBL ® ot a0s 0 b ecco s 0 e 00000 ......1
7 C 15768 BODY_cylinder.o--.----oo--.-..ao---o----o-..1
8 C 15769 ROD AND PISTON ASSEMBLY - *-v-*vscrsrrecrrccccey
9 C 14692 FOOT-cylinder‘ ..................... ..--.--..1
10 NSS SEAL-wiper ----o.-o---..o.--.-..o.---------1
11 NSS '|0HRING .o..'.-.o.c-o...t......oooolociotcl.1
12 NSS "OU"RING ***c°*ccccceccscson ¢csssccscsnseccscs 9
13 C 17268 KIT - seal (Consists of items 10, 11 and 12)*****c*sss e ]
<o
MODEL F27 HiIi ADAPTER
1 C 14872 BRACKET - -@Dter teeresersrrrrrrrrnnnsrrsee ]
2 C 14568 PIN - drawlapaeer e e oo c e o e e s escecesscosssscscases 1

3 113- 425 BOLTQ-@ C hex, zinc plated * = *teeec et g

¢
@

Printed in U.S.A, December 1974






CASE 220, 222, 442 AND 444 COMPACT TRACTORS 77

MODEL H22 AND H24 SLEEVE HITCH

REF, PART NO. DESCRIPTION REQ'D
1 C 14867 HITCH FRAME ASSEMBLY (442) ¢ ¢ ¢ s e e e o a v u cesssssees 1
2 C 14457 ARM it o o v e o soossnossasensesssasasssssnsnensl
3 195- 541 WASHER - plain 21/32" « . ... cescssssssesesseses e e 2
4 C 10898 PIN - SAfety -« o esooacsoonnsnnsnannnes e eeneeeene 2
5 C 14459 BRACKET - hitchmounting R. H, +cccvsssssccsccncsececs 1
5 C 14460 BRACKET - hitch mounting L, H, s+ scesccececeven P |
6 113- 417 BOLT - 1/2x1-1/4" NC hex, zinc plated .. .csecveseeer-0 d
7 192- 23 LOCKWASHER - 1/2" zinc plated «cssssssercecccecee «e B
8 C 17219 PLATE = lift 1eVer o c s e s s s s s s e coosaoces cecsessenssel
9 113- 417 BOLT - 1/2 x 1-1/4" NC hex, zinc plated +«ceeeeccececcn. 2
10 129~ 105 NUT - 1/2" NC hex, zinc plated « ¢ e ¢ e e = e e s ceven ceacessad
11 195- 545 WASHER - plain 3/4" zinc plated - - -« . cetsatecensasans 2
12 132- 306 PIN - cotter 3/16 x1-3/4" ¢« cevevecnvovcaccnnccen ceee 2
13 113- 421 BOLT - 1/2 x 2" NC hex, zinc plated « <« «c-«-- cesssecsee 2
14 C 14568 PIN - drawbar s»sseosesecscncss eeesesnssevessesscce]
15 C 14866 HITCH FRAME ASSEMBLY (220 & 222)s e e s s s ceesecssnecc ]l

Printed in U.S.A, January 1972



78




CASE 220,222,442 AND 444 COMPACT TRACTORS 79

MODEL H18 FRONT END WEIGHT BRACKETS

REF, PART NO, DESCRIPTION REQ'D
1 C 16581 BRACKET - MOUNING + ==+ cosvesseocsoecsnncocscasss 1
5 C 17161 BRACE « FGAL o cstotecesscnesanosscassscacsasnss 1
3 C 17162 BRACKET - weight mountinges « ¢ ¢ ¢ s e s s s e v s esveesnns -1
4 113- 417 BOLT - 1/2 x1-1/4"" NC hex, zinc plated + «« e ceceen.nn .- 6
5  113- 443 BOLT - 1/2 X 6--1/2" NC hEK+ v = o o oo nasnnanscnnnanons 2
6 129- 105 NUT - 1/2" NC hex, zinc plated e ssceeseesocecacsaacss 8
7 192- 23 LOCKWASHER - 1/2" v et esencncescsccascnncanas eee 8
8 195- 533 WASHER - 1/2" zinc plated +«cceceoeceeceecrsoncncnns 8

MODEL H13 WEIGHT BOX

REF, PART NO, DESCRIPTION REQ'D
1 C 17859 FRAME - weight box .« ¢ e s N EANN\NIEEEEEE e s e seaean 1
2 C 17863 BOX - weight « v co 0o Q} .................. 1
3 C 17860  SUPPORT - weight box - @ .......... cel
4 C 17636 PLATE - hitch « . ... . § X& ...................... 1
5 111- 317 BOLT - 3/8 x 1" round ATENECK e oo vonorasacncnn 3
6  113- 207 BOLT - 3/8 x 1" NC heX( o) Pu t e e e et ieieeennnns ciee 4
7 129- 103 NUT - 3/8" NC hex % /S e e 7
8 192- 21 LOCKWASHER -~ 388702 e o s et e eennenceceeaacaananas 7
9  195- 525 WASHER - 3/8"p N ¢ o e e oo venneererenenenns e 7

Printed in U.S.A. September 1978



80




CASE 220,222, 442 AND 444 COMPACT TRACTORS 81
MODEL H-19 FLOW CONTROL VALVE KIT

REF. PART NO, DESCRIPTION REQ'D
1 C 18722 VALVE-floweontrol ....ccccceeceeccsncoceccnsase 1
2 C 18720 LEVER-ValVe ® 5 8 8 8 446 99 00 005000000 ® o0 0080 0e e 1
3 A 61683 KNOB"lever *® & 0 28 0S8 A8 BE SN S b0 s b e sse e ene 1
4 113- 12 BOLT—I/4"X2-1/2"NChex ® ¢ % 2P0 sA s BB BRSEBEs et 2
5 131- 1115 NUT -10ck1/4" NChex ce-ceoeeccocaces esesssssscss 2
6 218- 485 FITTING - elbow 90° 1/2" NPT .. ¢ ecseessoscccccncanse 2
7 218- 445 FITTING-Straightl/z"NPT LB B Y B U I I B I O I I I I Y 1
8 C 18672 TUBE - valveto PTOvalve «.cceceevrcencnrosancences 1
9 C 18673 TUBE - bypasstoreturnline .....ccc00cececceccsnse 1
10 C 18674 TUBE - valve totractor valve ....cecceeecesesencncas 1
11 C 18671 TUBE - heat exchanger ......... . |
-12 C 18721 H%E-retum LN L I I B B L I I I DR Y TR B YR I BT IR TR Y N S N I R R N R ] 1
13 214"’ 6 CLAMP-hOSE ® # 9 2 8 5 08 0 80 8P e v an s ® s 0o ® 000589900 2
14 182- 515 SCREW - battery tray 5/16" x5/8" panhead ....c00c000u.. 2

C 18719 DECAL - valve, "slow - fast"” ......c0eeeccccocscocese 1

Printed in U.S,A, - December 1974



81A

\\\
=

by g




CASE 220, 222, 442 AND 444 COMPACT TRACTORS 818

H17 HYDRAULIC PTO KIT

REF. PART NO. DESCRIPTION REQ'D
1 195- 524 WASHER - 3/8" . .. i e 4
2 C 18281 VALVE - PTO (repairs page 81D) .. ..ot 1
3 113- 102 BOLT -5/16 X 3/8" NC heX . ..ottt ettt eee e 1
4 129 102 NUT - Hock B/16 NC hex. . ..ottt ittt oo et e e e eee e 1
5 192- 20 LOCKWASHER - 5/168" . .t o it et e e e e e, 1
6 C 17191 TUBE - tractorvalve to PTOvalve .. ..ot ee ieaeennnns 1
7 C 17262 TUBE - PTO valve to Motor hose . ..o v vttt e e e e e e e 1
8 C 17263 TUBE - PTO valve tomotorhose .. ... i 1
9 218- 445 FITTING - 172" NPT x 172" NPT . .. ot e 2

10 218- 494 ELBOW - 90° 3/4 NPT X 5/8" tUbe .. oo vovve e e e eeeae 2

11 C 17409 HOSE - pump to PTO valve (includes 218-5006 “O” ring) ... ........... 1

12 C 15387 BRACKET - tube suppOrt. . o oottt et e e e e e e 1

13 Cc 15389 CLAMP - tUbe SUPPOIT .. .ttt ittt e e e e 1

14 113- 3 BOLT - 1/4 X 3/4" NCReX . oottt e e e e e e e 1

15 129- 101 O I A Lo - 1

16 192- 19 1

17 113- 206 4

18 192- 21 8

19 C 14279 1

20 113- 207 2

21 129 103 2

Printed in U.S.A. June 1977



81C




CASE 220, 222, 442 AND 444 COMPACT TRACTORS 81D
H17 HYDRAULIC PTO VALVE
REF. PART NO. DESCRIPTION REQ'D
1 C 18281 VALVE - tiller control . .o vvu i ettt e e et e et eeeaenns 1
2 C 11891 SEAL - UCUp. . ottt e e 2
3 132- 5 PIN - cotter 1/16" X 172" . o it e e et 1
4 36627 PIN-handle . ..., e e, 1
5 C 14651 BRACKET -handle.........coiiii it e e e e 1
6 71- 410 SCREW - 1/4" x 5/8" NC fillisterhead . . . ... ...vurinrnnnnnn. 2
7 36628 LOCKWASHER - 1/4" e e e e e e e 3
8 NSS BODY AND SPOOL ASSEMBLY (Order C18281) . . ..o oo, 1
9 C 11895 ADAPTER - SP00l & vttt e e e 1
10 95 4 WASHER - plain 1/4% . e e e e e 1
11 75- 48 SCREW-1/4" x 1/2" rd. hd. machine. .. .....oo e oo 1
12 C 11893 BONNET - detent . ..ottt et et e e e e e e e e, 1
13 C 11901 PIN - detent. . ..ot e e e, 1
14 C 11892 SPRING -detent . ..o v ittt e e e e e i, 1
15 C 11886 WASHER - detent spring. . ...o.otit e e ie e eienreeenennns 1
16 C 11887 CAP - detent .. .. ..ottt e 1
17 169- 108
18 C 14280 N
19 221- 1842
20 D 39712 .
21 T 40189 SPRING -relief .............. . Q. . i, 1
22 A 56894 SHIM-.020 ........... I s UAR
23 21 N BALL - relief 3/8”. . .. ... \ S
24 C 18417 SEAT -relief.......... . ............................. 1
25 A 27891 O RING - relief seat. o NN o oo e e e, 1
26 A 37247 KNOB - hand thrott g 2N ) ) .. e oo et e e ee e eaens 1
27 C 12127 BUSHING - nylor@ ..................................... 1
N

Printed in U.S,A.

September 1978



82 NUMERICAL INDEX

PART PAGE  REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.

10923 63 17 A 43494 59 2 c 10836 65 3

10927 63 12 A 43495 59 23 c 10898 77 4

10934 63 3 A 44433 59 29 c 11529 25 18

36627 81D 4 A 44433 61 29 c 11529 49 16

36628 81D 7 A 50096 47 44 c 11545 25 19

40035 1 20 A 55894 81D 22 c 11545 49 17

40035 13 20 A 60273 53 ] c 11886 81D 15

40035 15 20 A 60273 53B 1 C 11887 81D 16

40035 17 28 A 61683 81 3 c 11891 81D 2

40035 19 28 A 62079 25 15 c 11892 81D 14

40035 21 28 A 70062 43 1 c 11893 81D 12

49485 29 24 A 70090 5 5 c 11895 81D 9

49885 31 18 A 70100 49 18 c 11901 81D 13
A 2409 63 A 70112 51 19 c 11906 39 5
A 7982 53 3 A 70185 43 8 c 12081 43 3
A 7982 53 4 A 70202 63 8 o 12093 51 2
A 7982 53B 3 A 72034 55 9 C 12093 71 42
A 7982 538 4 A 72038 59 7 2102 39 13
A 10326 29 22 A 72038 61 7 12110 43 5
A 25447 59 20 A 72039 59 5 b 12111 43 6
A 25447 61 20 A 72039 61 5 ( :»c 12127 81D 27
A 25461 81 4 A 72040 59 c 12224 29 2
A 25546 59 36 A 72040 9 ¢ 12370 43 7
A 25546 61 36 A 72041 c 12551 47 25
A 27001 11 23 A 72042 c 12552 a7 26
A 27001 13 23 A 72042 C 12553 47 24
A 27001 15 23 A 72043 \ c 12554 a7 16
A 27251 63 17 A 72043 ; c 12559 47 31
A 27365 17 39 A 720 c 12560 a7 32
A 27365 19 39 A & c 12603 25 15
A 27365 21 39 A c 12684 63 24
A 27410 49 41 A c 12713 47 2
A 27410 55 16 A 48 c 12723 47 10
A 27891 81D 25 72048 .C 12725 47 21
A 30064 43 10 @ 72073 C 12965 47 38
A 30095 49 38 @ 72073 C 12975 39 9
A 30338 73 1 72077 27 3 Cc 12975 39 10
A 30881 39 QD A 79078 27 8 C 12975 41 20
A 30881 39 A 72079 27 7 c 12975 43 2
A 32190 49 A 72080 27 9 C 13047 49 36
A 34046 63 1 A 72083 27 15 o 13047 55 1
A 37247 51 1 A 72084 27 10 c 13106 " 39 7
A 37247 71 11 A 72092 27 2 C 13106 39 8
A 37247 81D 26 A 72099 27 5 c 13196 47 42
A 39888 63 " A 72103 27 1 C 13197 47 43
A 40702 59 4 A 72104 61 2 C 13200 53 12
A 40702 61 40 B 50213 63 c 13200 53B 12
A 40736 59 21 B 50223 63 5 C 13211 47 9
A 40736 59 22 B 50255 63 2 c 13212 47 20
A 40736 61 2 B 50273 63 6 c 13241 47 5
A 40736 61 22 B 50293 63 14 c 13261 47 40
A 40855 63 4 B 52118 73 12 c 13266 47 8
A 41927 59 13 B 52144 47 15 c 13360 45 1
A 41927 61 13 B 53393 23 13 c 13385 47 6
A 41959 58 27 B 90370 5 2 c 13526 43 18
A 42127 59 25 c 10372 5 2 c 13605 39 _ 6
A 43182 63 22 c 10487 31 16 c 13605 39 16
A 43356 69 31 c 10657 25 14 c 13716 39 8
A 43356 61 31 c 10678 25 3 C 13863 43 14



N

NUMERICAL INDEX

PART PAGE  REF. PART PAGE REF.  PART PAGE REF.
NO. NO, NO. NO. NO. NO. NO. NO. NO.

c 13866 43 16 C 14715 73 8 C 16692 67 12
C 13962 55 12 c 14717 73 15 C 15693 67 13
c 14060 65 1 c 14722 73 3 C 15694 67 14
c 14128 39 2 c 14724 73 4 C 15695 67 15
c 14131 39 3 c 14725 73 14 C 15696 67 16
c 14168 47 23 c 14728 37 22 C 15697 67 17
C 14187 43 17 C 14729 35 20 C 15703 31 13
c 14195 49 12 c 14730 35 20 C 15703 65 36
C 14199 47 17 C 14783 55 19 C 15704 31 14
c 14200 41 6 C 14784 55 14 C 15704 65 37
c 14201 41 7 c 14816 55 2 C 15718 33 3
C 14222 47 39 C 14817 55 7 C 15721 33 1
Cc 14223 47 37 c 14818 55 8 C 15726 49 6
C 14224 31 15 - C 14819 55 11 C 15726 b1 16
C 14240 31 1 c 14822 55 o 15730 51 3
C 14241 31 1 C 14827 57 4 C 16731 51 4
C 14245 49 14 Cc 14828 57 7 15732 51 5
c 14246 31 3 C 14829 57 8 15733 51 6
C 14279 81B 19 C 14830 57 9 «@ 15734 51 7
C 14280 81D 18 C 14831 57 1 @ 15735 51 8
c 14301 55 20 C 14834 57 1 C 15737 51 10
c 14304 65 9 c 14836 57 5O C 15738 51 11
C 14305 65 8 C 14837 57 c 15739 51 12
C 14334 39 12 c 14838 16 C 15740 51 13
C 14334 59 34 C 14866 % 15 C 15743 33 14
c 14344 61 34 C 14867 &5 1 C 15744 33 17
c 14399 17 26 c 1487 @ 1 C 15768 75 7
c 14399 19 26 C 149 17 44 c 156769 75 8
c 14399 21 26 C 1 19 44 C 15771 75 6
c 14457 77 2 c ° 21 44 C 16101 49 15
C 14459 77 5 C &\% 9 47 48 C 16128 73 20
c 14460 77 5 C \ 45 43 8 C 16133 7 34
c 14500 35 14 @ 14946 43 8 C 16134 7 45
C 14506 29 4 14953 17 38 C 16162 51 3
c 14525 45 14 C> 14953 19 38 C 16163 n 10
C 14534 37 1 < :9 C 14954 21 38 C 16170 35 2
c 14537 63 C 14975 73 2 C 16195 35 1
C 14539 67 C 14976 73 3 C 16196 35 1
c 14553 63 - C 14990 41 12 c 16200 41 4
C 14565 63 @ 3 c 14991 73 9 C 16239 35 23
C 14566 63 4 C 15007 25 5 C 16261 49 40
C 14568 75 2 c 15036 51 19 C 16295 47 27
C 14568 77 14 C 15060 15 27 C 16339 47 22
Cc 14599 65 21 C 15096 41 16 Cc 16351 35 28
C 14619 49 44 C 15183 35 5 C 16362 35 12
C 14644 47 24 C 15184 35 6 c 16363 25 17
C 14651 81D 5 c 15335 49 1 C 16364 35 4
c 14655 49 35 C 15387 81B 12 C 16370 43 4
o 14655 57 C 15389 818 13 Cc 16373 35 24
c 14656 47 19 c 15410 37 9 c 16379 43 7
Cc 14690 25 23 C 15481 49 7 C 16382 39 2
Cc 14690 31 4 c 15481 51 1 C 16383 39 3
Cc 14692 n 46 Cc 15515 33 7 c 16384 39 17
c 14692 75 9 C 15556 33 1 C 16393 37 17
C 14703 73 16 C 15557 33 8 C 16401 39 18
C 14709 73 17 (o} 15564 45 16 C 16404 37 - 2
c 14710 73 18 C 15690 87 10 o 16408 37 1
Cc 14712 73 C 15691 67 11 C 16412 51 6

83



NUMERICAL INDEX

PART PAGE  REF. PART PAGE  REF. PART PAGE  REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
c 16412 71 13 c 17263 81B 8 c 18060 35 1
c 16429 37 7 c 17268 71 .C 18092 57 156
c 16430 37 6 c 17268 75 13 C 18095 1 25
c 16444 37 15 C 17275 63 15 c 18095 13 25
o) 16445 37 15 c 17281 45 12 c 18095 15 25
c 16446 37 16 C 17298 49 6 c 18097 1 24
c 16447 37 16 C 17298 51 16 c 18097 13 24
c 16448 29 3 c 17302 33 c 18097 15 24
c 16449 29 1 c 17314 71 1 o 18097 17 34
c 16464 33 15 C 17319 45 1 o 18097 19 34
c 16516 57 1 C 17354 49 34 c 18097 21 34
c 16581 79 1 C 17409 81B 1 C 18097 23 6
C 16616 33 19 c 17432 53 6 C 18098 29 14
C 16644 41 5 C 17432 53 7 c 18099 29 30
C 16682 31 4 C 17433 53 7 c 18101 1 18
c 16683 51 8 C 17433 53 8 c 18101 13 18
o 16683 A 14 C 17433 53B 8 C 110 57 10
c 16686 49 22 c 17435 53 8 c 140 63 21
c 16687 49 24 c 17435 53 9 18144 45 18
C 16689 49 21 C 17435 53B 9 18144 71 17
C 16690 49 23 o) 17438 53 @ 18147 43 6
c 16697 49 35 C 17438 53B %0 18150 35 17
c 16697 57 o} 17439 53 c 18152 43 1
c 16699 47 11 c 17439 53B @ c 18153 35 1
c 16700 47 13 C 17440 5 % C 18197 63 12
C 16741 45 3 c 17440 % 14 C 18204 31 12
c 16741 71 3 c 17441 @) 13 c 18204 65 35
c 16744 47 3 c 17443 18 c 18241 33

C 16750 45 5 C 1744 3B 18 C 18242 33 17
c 16750 71 5 C 174 3 19 C 18243 33 14
o] 16751 45 4 C 538 19 c 18244 33 15
c 16751 71 4 c 53 15 c 18281 81B 2
c 16786 33 13 C @ 36 71 25 c 18281 81D 1
c 16793 49 46 7546 65 34 C 18296 25 1
c 16794 49 45 G 17574 25 16 c 18318 71 33
c 16796 25 20 ) 17575 71 20 c 18384 51 9
c 16852 63 8 @ 17612 51 4 c 18417 81D 24
C 16945 41 D) ¢ 17612 71 16 c 18671 81 11
c 17066 37 O ¢ 17628 71 24 c 18672 81 8
c 17067 45 1 C 17636 79 4 C 18673 81 9
C 17152 37 C 17732 71 36 C 18674 81 10
c 17161 79 2 c 17734 71 29 o 18719 81

c 17162 79 3 C 17763 63 26 c 18720 81 2
Cc 17174 45 10 c 17808 63 C 18721 81 12
C 17186 63 10 c 17811 55 24 c 18722 81 1
c 17187 63 2 c 17859 79 1 c 18742 538 13
c 17188 75 3 c 17860 79 3 c 18742 538 28
C 17189 75 4 C 17863 79 2 C 18788 65 27
c 17191 81B 6 C 17898 49 25 o 18812 39 1
c 17216 37 19 C 17921 65 2 c 18813 39 1
c 17219 77 8 c 18005 63 1 C 18814 17 43
c 17224 71 28 C 18014 41 2 c 18814 19 43
C 17225 71 29 C 18017 41 21 c 18814 21 43
c 17236 49 8 o 18019 7 27 c 18850 538 13
c 17249 45 6 c 18039 5 1 c 18851 53B

c 17249 7 6 c 18052 31 1 c 18890 35 217
C 17250 45 7 o 18053 31 3 c 19025 53B 12
c 17250 71 7 c 18059 35 1 c 19025 538 26
c 17262 81B 7 C 18060 35 c 19037 57




/!

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.

c 19055 31 2 c 24318 37 8 KO  235007-S 9 17
c 19055 63 20 c 24319 37 8 KO  235007-S 17 10
c 19104 71 35 c 24408 25 1 KO  235007-S 19 10
c 19212 57 17 c 24433 43 2 KO  235007-S 21 10
c 19472 33 22 c 24435 43 1 KO 235008 7 15
c 19740 73 1 C 24438 43 9 KO 235008 7 38
c 21495 53B c 24611 7 25 KO 235010 7 19
c 21496 538 c 24611 7 48 KO 235010 7 42
c 21504 53B c 24611 9 25 KO 235011 7 18
c 21505 53B 15 c 24729 25 1 KO 235011 7 41
c 21506 538 11 c 24731 57 12 KO 235011 9 18
c 21506 53B 22 c 24851 25 8 KO 235025 17 16
C 21507 53B 6 c 24851 25 12 KO 235025 19 16
c 21507 53B 7 c 24884 7 21 KO 235025 21 16
c 21508 53B 8 c 24884 7 44 KO 235025 23 3
c 21508 538 24 c 24884 9 21 K 235026 17 17
c 21509 53B 7 c 25054 15 22 235026 19 17
c 21509 538 23 D 31945 47 4 235026 21 17
c 21510 538 9 D 39712 81D 20 ( 235047 7 9
c 21510 53B 25 D 72853 57 0 235047 9 9
c 21511 538 F 53109 51 KO 235048 7 6
c 21518 51 5 H 43034 29 \io KO 235048 9 6
c 21518 71 15 KO 200380 27 KO 235048 23 1
c 21596 33 11 KO 200380 @ 6 KO 235053 7 27
C 21815 21 31 KO 200383 % 4 KO 235053 7 50
c 21993 63 5 KO 220174 % 7 KO 235053 9 28
c 22571 63 11 KO 220174 6 KO 235054 25 14
c 22571 65 KO 22029 65 2 KO 235057 23 14
c 22573 65 10 KO 7 20 KO 235070 17 29
c 22637 47 14 KO 7 43 KO 235070 19 29
C 22638 47 12 K 9 20 KO 235070 21 29
c 22671 33 9 KO 7 16 KO 235070 23 5
c 22700 17 31 7 39 KO 235084 29 19
C 22700 19 31 230170 9 16 KO 235085 29 18
c 22700 21 31 K 230170 17 9 KO 235086 20 17
c 22738 23 9 @? 230170 19 9 KO 235117 7 8
c 22738 25 :QKO 230170 21 ) KO 235117 9 8
c 22738 27 KO 230265 7 29 KO 235118 7 7
c 22754 15 % KO 230265 7 52 KO 235118 9 7
c 22754 15 @ KO 230265 9 29 KO 2351255 17 11

c 22754 15 32 KO 230265 17 9A KO 2351255 19 1
C 23135 15 18 KO 230265 19 9A KO 235125-S 29 29
C 23245 33 10 KO 230265 21 11 KO 235168 9 19
c 23506 33 18 KO 230675 27 1 KO 235175 17 2
c 23740 - 33 6 KO 230722 63 19 KO 235175 19 2
c 23839 63 25 KO 231032 7 5 KO 235175 21 2
c 23839 63 27 KO 231032 9 5 KO 235207 25 6
C 23860 23 8 KO 231032 23 16 KO 235277 29 23
c 23860 25 2 KO 231281 63 13 KO 235287 11 2
c 23870 65 12 KO 231356 20 31 KO 235288 11 16
C 23902 25 7 KO 232535 63 14 KO 235289 11 16
c 24098 a1 18 KO 232535 65 5 KO 235290 11 16
c 24135 65 10 KO 235003 11 11 KO 235353 17 20
c 24137 35 25 KO 235003 13 11 KO 235353 19 20
c 24138 17 8 KO 235003 15 11 KO 235353 21 20
c 24141 19 7 KO 235004 1 7 KO 235353 23 4
c 24192 47 KO  235007-S 7 17 KO 235368 25 5
c 24301 63 16 KO  235007-S 7 40 KO 235476 29 25




T L e

86

NUMERICAL INDEX

PART PAGE  REF. PART PAGE  REF. PART PAGE  REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
KO 235496 29 12 KO 275066 9 27 R 16147 61 12
KO 235572 11 8 KO 275067 7 26 R 16148 59 16
KO 235573 11 17 KO 275067 7 49 R 16148 61 16
KO 235582 9 15 KO 275067 9 27 R 16161 59 9
KO 235603 29 33 KO 275143 7 a4 R 16161 61 9
KO 235631 7 10 KO 275143 9 4 R 16170 59 30
KO 235631 9 10 KO 275144 7 11 R 16170 61 30
KO 235748 17 42 KO 275144 9 11 R 16287 11 19
KO 235748 19 42 KO 275144 23 12 R 16287 13 19
KO 235748 21 42 KO 275182 65 13 R 16287 15 19
KO 235757 17 29 KO 275220 7 3 R 16287 17 27
KO 235757 19 29 KO 275220 9 3 R 16287 19 27
KO 235757 21 29 KO 275231 27 5 R 16287 21 27
KO 235757 23 5 KO 275341 5 3 R 16287 23 2
KO 235811 13 7 KO 275341 23 10 R 17820 47 33
KO 235811 15 7 KO 275341 25 11 T 36441 47 18
KO 235818 17 35 KO 285373 27 3 T 0189 81D 21
KO 235818 19 35 KO 275690 29 15 4346 7 28
KO 235818 21 35 KOA 235100 5 1 34346 7 51
KO 235826 7 14 KOA 235139 1 10 <° 34346 9 26
KO 235826 7 37 KOA 2352565 6 Q\/ 34418 17 12
KO 235838 9 14 KOA 235569 KQ v 34418 19 12
KO 235868 13 17 KOA 235571 v 34418 29 27
KO 235868 15 17 KOA 235611 Y 34433 63 18
KO 235889 13 2 KOA 235616 w 5063-S 11 21
KO 235890 13 16 KOA 235743-S w 5063-S 13 21
KO 235891 13 16 KOA 235827 W 5063-S 15 21
KO 235892 13 16 KOA 235865 W 5063-S 49 5
KO 235955 25 4 @

KO 236387 27 3

KO 236438 19 4 HARDWARE CODE NUMBERS

KO 236506 15 31

KO 236546 17 4

KO 236559 15 33

KO 236611 1 13 15- 420 29 9
KO 236611 13 13 : -25- 104 7 1
KO 236611 15 1O 25- 104 9 1
KO 236763 15 Q) KOA 237401 25- 104 29 "
KO 236764 15 KOA 237403 26- 524 37 "
KO 236765 15 @ KOA 237404 28- 662 57 16
KO 236766 15 16 KOA 237405 28- 680 47 34
KO 237064 21 6 KOA 237559 41- 18 v 13
KO 237421 5 9 KOA 237653 41- 18 19 13
KO 237489 27 3 KOB 235711 41- 18 21 13
KO 237658 17 5 KOB 235949 61- 510 5 3
KO 237658 19 5 KOC 236303 61- 616 17 25
KO 237658 21 5 KOC 237182 61- 616 19 25
KO 237658 23 15 KOD 235327 61- 616 2 25
KO 237808 17 23 KOD 235327 - 410 25 -9
KO 237808 19 23 KOD 235327 71- 410 81D 6
KO 237808 21 23 0 2815N 74- 610 61 25
KO 237830 21 4 R 15077 75- 48 81D n
KO 270889 17 3 R 15077 83- 55 51 20
KO 270889 19 3 R 15087 61 3 92- 4 7 2
KO 270889 21 3 R 15090 59 8 92- 4 9 2
KO 271077 17 1 R 15090 61 8 92- 6 no_ 12
KO 271077 19 1 R 15106 59 1 92- 6 13 12
KO 275066 7 26 R 15106 61 1 92- 6 15 12
KO 275066 7 49 R 16147 59 12 92- 8 69 4




)

/

NUMERICAL INDEX

PART PAGE REF.  PART PAGE REF.  PART PAGE  REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
05 4 81D 10 114- 200 49 3 131. 580 19 37
111- 1 29 5 121- 106 35 3 131 580 21 37
111- 1 35 7 121- 106 37 13 131- 629 65 5
111 108 65 16 126- 16 41 17 131 1112 41 8
111- 109 35 15 126- 111 51 15 131 1115 81 5
111- 131 65 31 126- 111 59 24 132- 5 81D 3
111- 202 65 15 126- 111 61 24 132- 26 538 16
111- 317 79 5 126- 128 47 41 132- 2% 538 29
11 530 69 2 129. 17 29 7 132- 46 31 1
- 531 69 3 129. 17 35 9 132- 46 35 13
111 532 69 2 129 18 59 14 132- 48 31 5
113- 1 47 46 120- 18 81 14 132- 77 39 8
13- 1 65 25 129- 27 65 22 132- 77 39 9
113 2 25 12 129- 37 29 20 132- 91 73 6
113- 3 818 14 120- 101 65 17 132- 306 77 12
13- 6 17 19 129. 101 65 33 132. 310 43 10
113- 6 19 19 120. 101 818 15 310 73 4
13- 6 21 19 129. 102 35 27 321 43 13
113- 6 25 3 129- 102 51 7 < ) 336 43 3
113- 12 81 4 129. 102 65 14 DI 2 348 71 44
113- 102 65 18 129- 102 71 12@; 132. 349 71 19
113 102 818 3 129 102 818 4 132- 361 71 40
113- 103 25 7 129 103 63 \ S| 138 59 73 19
113- 103 41 11 120. 103 79 @ 7 138- 96 43 15
13- 103 65 11 129- 103 21 138- 99 39 4
113- 111 51 14 129- 105 15 138- 134 55 17
113- 113 35 18 129. 105 4 138- 309 73 5
113 118 31 5 129. 105 @s 5 138- 319 35 26
113 118 73 10 120 10 77 10 138- 319 47 47
113- 206 17 14 129 79 6 138 2054 45 15
113- 206 19 14 129 65 20 141- 4 43 12
13- 206 21 14 12 & 538 14 164- 40 33 4
113- 206 41 13 1 22 538 27 164- 42 45 1
113 206 65 28 125 39 15 166- 24 49 42
113 206 818 17 1205 125 39 15 166- 86 49 37
13- 207 17 33 @@ ) 325 39 16 166- 524 55 3
113- 207 19 20- 325 39 17 166- 535 55 18
113- 207 21 2% 129- 504 25 22 169- 95 29 35
113- 207 31 129. 504 49 20 160- 108 81D 17
13- 207 33 129 531 53 9 169- 114 53 20
113 207 49 2 129. 531 53 10 169- 114 538 20
113- 207 71 21 120 531 538 10 169- 131 65 24
113 207 79 6 131- 71 35 16 171- 247 49 30
113 207 818 20 131- 164 43 5 173- 73 63 7
113- 209 63 18 131- 176 51 9 173- 210 65 3
113- 221 45 8 131- 176 71 2% 173- 215 25 21
113 221 71 8 131- 176 73 1 173- 215 49 19
13 417 73 5 131. 178 31 8 173- 221 21 21
113- 417 77 6 131- 178 37 21 173- 224 65 8
13- 417 77 9 131- 178 45 9 173- 237 61 27
113- 417 79 4 131- 178 71 9 175. 436 25 10
113- 421 77 13 131- 178 71 22 177- 94 5 7
13- 424 35 22 131- 351 49 31 182- 515 81 14
113- 424 37 4 131. 356 41 3 187 408 65 7
13- 424 45 3 131- 366 47 35 187- 485 65 4
113- 425 75 3 131- 580 11 26 187- 1006 71 _ 43
13- 427 37 3. | 13 580 13 26 187- 1046 39 11
113- 441 37 3. | 131 580 15 26 187- 1046 39 12
113- 443 79 51 ! 131 580 17 37 187 1047 65 6

87



88

NUMERICAL INDEX

PART PAGE  REF. PART PAGE  REF. PART PAGE  REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
187- 1251 31 2 193- 76 33 5 219- 403 43 4
192- 17 59 15 193 99 21 22 219- 404 39 6
192- 17 61 15 195- 104 31 9 219- 404 39 7
192- 18 29 6 195- 104 43 9 219- 404 41 19
192- 18 29 21 195- 104 71 23 219- 404 45 2
192- 18 35 8 195- 126 31 7 219- 404 71 2
192- 18 61 28 195- 512 5 8 219- 405 73 2
192- 18 65 4 195- 512 35 10 221- 4 47 7
192 18 65 23 195- 515 25 8 221- 841 53 10
192- 19 17 18 195- 515 29 10 221- 841 53 21
192- 19 19 18 195- 520 65 13 221- 841 53B 10
192- 19 21 18 195- 521 45 17 221- 841 538 21
192- 19 25 2 195- 521 53B 15 221- 843 53 1
192- 19 25 9 195 521 53B 30 221- 1131 71 31
192- 19 25 13 195- 524 81B 1 221- 1139 75 1
192- 19 29 13 195- 525 31 10 221- 1375 71 30
192- 19 47 45 195- 525 79 75 2
192- 19 65 2% 195- 533 71 81D 19
192- 19 81B 16 195- 533 79 63 22
192- 20 25 6 195- 541 17 67 3
192- 20 35 19 195. 541 19 67 1
192- 20 41 10 195- 541 21 - 67 9
192- 20 59 3 195. 541 X 4 321- 1785 67 6
192- 20 65 12 195- 541 321- 1786 67 8
192 20 81B 5 195. 545 321- 1788 67 5
192- 21 17 15 195 2021 321- 1789 67 7
192- 21 17 24 195- 2021 321- 2110 67 18
192- 21 17 32 195- 2029 321- 2111 67 2
192- 21 19 15 195- 2036 3563 441 31 17
192- 21 19 24 195 2

192- 21 19 32 205- 17 30

192- 21 21 15 205- & 19 30

192- 21 21 24 21 7 53 16

192- 21 21 32 @ 7 53B 16

192- 21 33 21 1 9 53 5

192 21 41 LN (0 9 53 6

192- 21 49 4@ 1- 9 538 5

192 21 63 D 211- 9 53B 6

192- 21 65 @ 211- 1 81D 23

192. 21 79 @ 213 4 43 1

192 21 81B 8 214- 6 81 13

192 23 35 21 214- 8 49 13

192- 23 37 5 214- 251 25 4

192- 23 39 14 218- 445 81 7

192. 23 39 14 218- 445 81B 9

192- 23 45 2 218- 485 81 6

192- 23 63 16 218- 494 81B 10

192- 23 69 3 218 5007 49 9

192- 23 77 7 218- 5007 49 1

192- 23 79 7 218 5007 49 27

192 26 59 35 218- 5007 49 33

192- 26 61 35 218- 5056 71 32

193- 4 63 8 218 5062 49 10

193- 5 65 o] 218 5062 49 32

193- 29 49 43 218 5107 49 26

193- 57 65 32 218- 5291 75 5

193- 60 25 10 219- 17 39 20

193- 70 65 19 219 17 39 20







